T265NHEU

Parts Catalog



= At

1. 91 & PART NO. EG

FIG 101 CYLINDER BLOCK

FIG 102 OIL PAN

FIG 103 CYLINDER HEAD

FIG 104 GEAR CASE

FIG 105 HEAD COVERT

FIG 106 OIL FILTER

FIG 107 OIL GAUGE

FIG 108 MAIN BEARING CASE

FIG 109 CAM SHAFT & IDLE SHAFT
FIG 110 PISTON & CRANK SHAFT
FIG 111 FLYWHEEL

FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT
FIG 113 IDLE APPARATUS

FIG 114 CONNECTING-ROD

FIG 115 GOVERNOR

FIG 116 SPEED CONTROL PLATE
FIG 117 INJECTOR & GLOW PLUG
FIG 118 WATER PUMP FLANGE&THERMOSTAT
FIG 119 WATER PUMP

FIG 120 ROCKER ARM

FIG 121 INTAKE MANIFOLD

FIG 122 EXHAUST MANIFOLD

FIG 123 STOP SOLENOID

FIG 124 ALTERNATOR & PULLY
FIG 125 STARTING MOTOR

FIG 126 EXHAUST SILENCER

FIG 127 COOLING PAN

FIG 128 OIL PRESSURE SWITCH
FIG 129 DATA PLATE

FIG 130 WATER PIPE

FIG 131 WATER PIPE

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
55
57
59
61
63
65
67



2. A E )| E PART NO. T2

FIG 201 AIR CLEANER 70
FIG 202 RADIATOR 72
FIG 203 MUFFLER 74
FIG 204 FUEL TANK & FUEL LINE 76
FIG 205 ACCELERATOR 78
FIG 206 OIL COOLER 80

3. 2HX/BH 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER 83
FIG 302 SPEED CONTROL 85
FIG 303 BRAKE 88
FIG 304 BRAKE PEDAL & LINKAGE 90
FIG 305 STEERING WHEEL & DASH COVER 92
FIG 306 STEERING VALVE 94
FIG 307 STEERING CYLINDER 96
FIG 308 FRONT WHEEL 98
FIG 309 REAR WHEEL 100

4. EAAQ[E PARTNO. T4

FIG 401 INPUT SHAFT 103
FIG 402 HST 105
FIG 404 4WD DRIVE GEAR 107
FIG 405 RANGE GEARS 109
FIG 406 P.T.O DRIVE SHAFT 111
FIG 407 P.T.O SHAFT 113
FIG 408 MID P.T.O GEARS 115
FIG 409 DIFF LOCK 117
FIG 410 REAR TRANSMISSION CASE 119
FIG 411 REAR AXLE HOUSINGS 121
FIG 413 RANGE SHIFT LEVER 123
FIG 414 P.T.O CHANGE LEVER 125
FIG 415 4WD CHANGE LEVER 127
5. I E 9= PART NO.T5

FIG 501 FRAME 130



FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

6. = /38 & 2 PARTNO.T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE
FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 3-POINT LINKAGE

FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

7. NE N E/I1 8] PART NO. T7

FIG 701 BONNET

FIG 701-2 BONNET
FIG 702 DASH PANEL
FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

8. 8% PARTNO.T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM

FIG 805 HARNESS

132
134
136
138

141
143
145
147
149
151
153
155
157
159
161
163
166
168

171
173
175
177
179
181

184
186
188
190
192



9. ct8/= & PART NO.T9

FIG 901 TOOL & ACCESSORY 195
FIG 902 WEIGHT 197



PARTS SUGGESTED LIST

PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
EA00003786C OIL FILTER 1
HK13010022A2 |FUEL FILTER ELEMENT 1
11201032020 ELEMENT 1
16705105000 FILTER ASSY, SUCTION 1
13152302100 FILTER COMP , HST 1
16322732000 SEAL ASSY, OIL 1
13154130151 SEAL, OIL 2
V4011600160 WASHER , SPRING 17
13153240031 SEAL, SHAFT 4
V4011600140 WASHER , SPRING 30
V2173608025 BOLT, HEX/S 29
V2014616030 BOLT , HEX 8
V7041400250 C-RING , SHAFT 4
V2173608020 BOLT, HEX/S 43
17686641110 RELAY , PREHEAT 2
V2183608020 BOLT, HEX/SP 14
V6001106210 BEARING , BALL 1
V7441254708 SEAL, OIL/D 1
V4011600120 WASHER , SPRING 19
V4111600160 WASHER, PLAIN 4
V2123606016 BOLT , HEX /SP 2
V2183608025 BOLT, HEX/SP 12
V4011600100 WASHER , SPRING 9
13154130160 CAP, 55 2
V2173612030 BOLT , HEX/S 12
V3043600100 NUT , HEX/2 4
V7051400620 C-RING, HOLE 4
13153285001 SWITCH ASSY , BRAKE

V3501600060 NUT, PUSH-ON SPRING 18
17686040020 RIVET SET, black 2
V3802600060 NUT , HEX FLANGE 2
V7041400200 C-RING , SHAFT 6
21615250020 GRIP, LEVER/RED 1
V4111600100 WASHER, PLAIN 7
V7201024010 O-RING, P 2
V3043600160 NUT , HEX/2 12
V4111600120 WASHER , PLAIN 4
V7201019009 O-RING, P 2
V7041400400 C-RING , SHAFT 3
V5502040093 RIVET , BLIND 4
13154130170 O-RING, 5210 2
14722310033 SPRING , RETURN 1
11201032000 AIR CLEANER ASSY 1
V4111600080 WASHER, PLAIN 18
V7051400420 C-RING , HOLE 1
V6001106207 BEARING , BALL 5
V3002600060 NUT , HEX/1 4
13059310030 PIN 2
V4011600060 WASHER , SPRING 1
V4111600140 WASHER, PLAIN 2




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
V7231020095 O-RING, S 2
V3043600120 NUT , HEX/2 14
16999052300 PUMP ASSY , FUEL PUMP 1
14443140080 SEAL, 62 1
11103062000 GAUGE ASSY, OIL LEVEL 1
V6001106006 BEARING , BALL 4
V4011600080 WASHER , SPRING 4
79636130050 PIN , 16X60 2
V2173608016 BOLT , HEX/S 3
V3043600140 NUT , HEX/2 4
V7441204208 SEAL, OIL/D 1
V6001106007 BEARING , BALL 3
12009100190 LABEL , WARNING BELT 1
V2173608035 BOLT, HEX/S 3
V7441354808 SEAL, OIL/D 2
V4111600060 WASHER, PLAIN 10
15965120021 LINING , 11X30X03 2
13182102100GB [SHAFT ASSY, DRIVE 1
14211340190 COUPLING 3
V5201010022 PIN , PARALLEL/A 12
12009100240 LABEL , CAUTION MUFFLER 1
V7051400800 C-RING, HOLE 2
35605033020 WASHER , WIRE WITHDRAWAL 2
12009100130 LABEL , DANGER PTO 1
12009100020 LABEL , WARNING PARKING 1
12009100030 LABEL , WARNING EXHAUST 1
V7041400300 C-RING , SHAFT 4
12009100120 LABEL , CAUTION FAN 2
V6802000010 BALL , STEEL 3
V7201024016 O-RING, P 3
12009100140 LABEL , WARNING DRAW 1
V2193606016 BOLT, HEX/SPL 8
12009100230 LABEL , CAUTION OPERATION 1
13184070010 RUBBER , MOUNTING 4
12009100060 LABEL , WARNING DIFF 1
18027090320 BAND CLAMP 32 EMBO TYPE 3
17689100170 LABEL , CAUTION SAFETY 1
13151120061 BOLT , BATTERY SET 2
14721062003 COOLER COMP, OIL 1
12009100050 LABEL , WARNING FIRE 1
V2173610025 BOLT, HEX/S 24
12009100210 LABEL , WARNING THROTTLE 1
17681170050 GRIP , REVERSE 1
13154055204 JOINT SET , BALL 2
V2013614030 BOLT, HEX 4
V6321133005 BEARING , TAPER-ROLLER 2
V6001106204 BEARING , BALL 1
16507027500 PIN COMP, FIXED 2
V7051400950 C-RING, HOLE 1
V3043600080 NUT , HEX/2 4




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
13155202501 CHAIN ASSY , CHECK 2
V7041400350 C-RING , SHAFT 7
V5001920015 PIN , SPLIT 9
V7211031065 O-RING, G 1
16995304000 UNION , O-RING 5
V7051400470 C-RING, HOLE 2
13022250030 SPRING, SHIFTER 3
V6001106306 BEARING , BALL 2
V3042600080 NUT, HEX/2 11
79642010080 SHIM , B 2
13276642201 SWITCH , COMBI 1
19027210060 NUT, NYLON , M6 1
12209045051 LABEL , ROPS WARNING/REMODELIN 1
14215020020 PIN, LINK 6
V6001106305 BEARING , BALL 3
V2183608060 BOLT, HEX/SP 4
V2183608030 BOLT , HEX/SP 4
15645220011 PIN , 19X86 1
V3802600080 NUT , HEX FLANGE 10
13267028202 SOCKET ASSY, TRAILER 1
12009100160 LABEL , DANGER RIDING 1
13154112120 COLLAR 1
17995070270 BUSH , 16X18X33 2
V5001920020 PIN , SPLIT 2
V2183608016 BOLT , HEX/SP 12
V2173608070 BOLT, HEX/S 3
12009100150 LABEL , WARNING RADIATOR 1
79636110030 PIN , 12X48 2
V5001925020 PIN D2.5x20 9
15645220020 PIN , 19X95 1
12009100040 LABEL , WARNING STOP VALVE 1
V5801406032 PIN , SPRING 5
V3013600100 NUT .HEX NORMAL /2 1
V7051400680 C-RING, HOLE 2
13152401021 GASKET(MID PTO) 1
V7201057070 O-RING, P 1
17699100090 LABEL , WARNING JOYSTICK 1
15186213200 SWITCH ASSY, STOP LIGHT 1
V5601600008 PIN , SNAP 2
12147078721 KEY SET 1
V6001106205 BEARING , BALL 1
17699100100 LABEL , WARNING JOYSTICK 1
V5201010020 PIN, PARALLEL/A 3
14322420010 PIN 2
V6001106008 BEARING , BALL 2
V7051400550 C-RING, HOLE 2
V7051400720 C-RING, HOLE 1
13152312400 DAMPER, OIL 1
V2173612040 BOLT, HEX/S 2
V5801405036 PIN , SPRING 2




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
V2113606012 BOLT, HEX /S 1
15601320073 NUT, HEX LH 2
V3042600100 NUT, HEX/2 2
15603200010 BOLT, STUD M16X30 4
14726071101 GRIP COMP 1
13155020027M |CRANK, LIFT 1
13155202511 TURNBUCKLE 2
14046210300 GROMMET 8
14729040130 LABEL , CAUTION PARKING 1
13151043000 RADIATOR COMP 1
V7201024014 O-RING, P 1
V7081400120 E-RING 1
V2173612035 BOLT , HEX/S 18
V2173610035 BOLT, HEX/S 26
16506010140 SPONGE 1
V2183610035 BOLT, HEX/SP 1
V6001106005 BEARING , BALL 3
V7081400060 E-RING 8
13155150021 HOSE , SUCTION 1
V7201024020 O-RING, P 1
V4111600200 WASHER , PLAIN 1
14445140051 PIN, 19 3
V7211031055 O-RING, G 1
V1112606040 SCREW , C/R PAN 1
12009100070 LABEL , WARNING BRAKE 1
V2323606016 BOLT, C/R HEX/SP 4
14721120090 GRIP , HOOD LOCK 1
V7081400100 E-RING 1
15442190050 GRIP, LEVER 12 1
13157072501 hazard SWITCH , k2 1
12209045010 LABEL , ROPS DANGER 1
12382323001 MAGNETIC ASSY , CRUISE 1
17689200050 LABEL, DIFF 1
V6001106009 BEARING , BALL 3
V7041400280 C-RING , SHAFT 1
14602130030 WASHER , 20X34X3 1
13154130041 GEAR, BEVEL 18T 2
13154112131 NUT, M25 1
V7201024012 O-RING, P 2
12209045020 LABEL , ROPS WARNING 1
V2183610025 BOLT , HEX/SP 13
V5001925015 PIN , SPLIT 2
13154130144M |CASE, FINAL DRIVE A 2
V2173608045 BOLT, HEX/S 3
13154130070 SHIM 2
11104070020 SHOULDER BOLT , M14X30 18
V6001106004 BEARING , BALL 1
13154112141 SPACER(45X47X3) 2
35602010150 WASHER , BIND SHAFT 14
12651040300 CAP, RADIATOR 1




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
V4011600050 WASHER , SPRING 2
13154112170 SHIM , B 1
V5801405025 PIN , SPRING 1
14722310060 BEARING , BALL 1
13154130021 GEAR, BEVEL 11T 2
V4111600050 WASHER, PLAIN 7
13153280050 PAD 2
V7811000006 PLUG , SQUARE 4
V1222806012 SCREW , C/R PAN/SP 8
16705050060 RING 1
36104400180 WASHER 1
V6001106208 BEARING , BALL 2
V7441253506 SEAL, OIL/D 2
14721062300 UNION UNIT, OIL COOLER 2
V2013614045 BOLT, HEX 2
V2013614035 BOLT, HEX 2
15642212050 CLUTCH, DISK 6
V7081400090 E-RING 5
11102320030 BUSH , 20X23X20

V3232600100 NUT , HEX SLOT & CASTLE 1
13154130110 WASHER , 35X45X2 2
V7211031045 O-RING, G 1
12127025110 LABEL, STARTER 1
11644012302 CAP(TYM) , STEERING WHEEL 1
V2004616050 BOLT, HEX 1
V6001106203 BEARING , BALL 3
16994372180 BOLT , WHEEL DISK 10
V5801403025 PIN , SPRING 1
V6041106304 BEARING , BALL/HL1 1
V2173610020 BOLT, HEX/S 2
13152440050 LINK 1
V5601600010 PIN , SNAP 2
V2184610025 BOLT , HEX/SP 5
V3013600140 NUT , HEX/2 2
V3343600160 NUT, HEX FINE/2 2
V6001106010 BEARING , BALL 1
15183062000 CAP ASSY, OIL 1
13154100013 COVER, JOINT 2
V1122605012 SCREW , C/R FLAT 1
13154130061 GEAR, BEVEL 9T 2
16703180191 PLATE , STOP 1
15602231610 BOLT, SET M8X16 1
14272010160 CAP 8
12305180020 FILTER , 80 MESH 1
15605250030 BAND, 470 1
13152444002 HOOK SET , RANGE 1
V2183610020 BOLT , HEX/SP 15
V6041106206 BEARING , BALL/HL1 1
16994372190 NUT , WHEEL DISK 10
13186012121 GRILLE , FRONT 1




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
V7211031060 O-RING, G 1
13154130030 COLLAR, 53X62X2 2
V7051400400 C-RING, HOLE 1
17995050100 VALVE ASSY , MAIN CONTROL 1
13155122203 PIPE COMP ,EXTERIOR HYD 2
13154130051 SHAFT 2
14326210110 CAP, M16 8
16601220020 TURNBUCKLE , M8 L60 2
V1922604016 SCREW , TAPPING 4
16342212050 CLUTCH, PLATE 5
18027090400 BAND CLAMP 40 EMBO TYPE 3
36402602001 RUBBER COMP 1
V2123806016 BOLT , HEX /SP 5
V2113606020 BOLT, HEX /S 2
37371720110 CLAMP , FLASHER W/HARNESS 4
14572622101 ARM COMP , 4WD 1
V7601500000 NIPPLE , GREASE/A-M6F 2
36313530021 ADAPTER , HIGH-PRESSURE 1
21443370020 PIN , 08X25 4
13424020060 CABLETIE, 300 20
V1112605030 SCREW , C/R PAN 9
14725100100 ELBOW , PF3/8 M18 4
14722710040 COLLAR, 17X24X6 1
V3052600160 NUT , HEX/3 1
15640040001 VALVE , SUB FLOW CONTROL 1
12105301001 COUPLING A 2
13185106401 CABLE ASSY, JOYSTICK (770) 2
16606070031 CAP,9 2
V5801408036 PIN , SPRING 2
13154112250 WASHER , THRUST 2
13155010030 BUSH , 35X42X40 1
16994080072 UNION , SHORT 3
14443140041 COLLAR, 35X50X2 1
V5001930020 PIN , SPLIT 2
V7811600008 PLUG , SQUARE 1
15606950150 CABLETIE, 370 2
V5801406040 PIN , SPRING 1
15991040050 COLLAR, 08X12X08 6
13153280040 SPRING , PARKING 1
14043120060 PIN , YOKE 1
V3342600100 NUT, HEX FINE/2 2
V7041400170 C-RING , SHAFT 1
13153280023 PIN , PARKING BRAKE 1
V7631500000 NIPPLE , GREASE/B-PT 2
13764020030 CABLETIE, 140 4
14443180050 COLLAR, PINION THRUST 2
V7201019010 O-RING, P 2
V2113606016 BOLT, HEX /S 3
13154112150 SPACER 1
V7201124022 O-RING, P 1




13154130131M

COVER , WHEEL SHAFT

PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
13185106300 LEVER ASSY , JOYSTICK 1
V1122806016 SCREW , C/R FLAT 3
V6041106306 BEARING , BALL/HL1 1
V6802000019 BALL , STEEL 8
14256210040 CLAMP, 9 6
13154112160 SHIM , A 2
18027090160 BAND CLAMP 16 EMBO TYPE 7
V5001930025 PIN , SPLIT 1
13153272100 PLATE COMP, DISC 4
19026563040 AIM'G CLIP 6
13155010040 BUSH , 40X46X40 1
17973030420 SPRING 1
36423600080 CLIP, HOSE D=12.5 2
V2193606025 BOLT, HEX/SPL 2
13606313000 MIRROR ASSY 1
11102100011 COVER, FLYWHEEL 1
16703180120 SHIM , P/0.2 1
17685080950 VALVE , AUX EXTERIOR DETENT 1
15605110054 GRIP , 3X17X97 1
15642730082 WASHER , 35X55X3 1
14722312730 PAD 2
14585142600 CHAIN COMP , RH CHECK 2
V6001106302 BEARING , BALL 2
16703272030 SPRING, RETURN 6
16705030030 SHAFT , SLOW RETURN(76) 1
12136213210 KEY , BONNET OPEN 1
14443140091 CAP, PTO SHAFT 1
16705251100 HOOK , TOPLINK 1
V2173608030 BOLT, HEX/S 4
V1222806016 SCREW, C/R PAN/SP 2
13266212003 HORN 1
16177020090 PIN , 6X15 1
16704332220 BUSH , 50X55X20 1
13156012112SR |HOOD 1
13156012143 NET, RH 1
11116222000 EMBLEM ASSY , K1 1
V3313600160 NUT, HEX FINE/2 2
V2513612030 BOLT, STUD/2 4
13154132014M |CASE, LH FINAL DRIVE B 1
13155103730 HOSE(21X29X80) 1
HK13010000C FILTER, FUEL 2
16322730030 SHIM , 0.5 1
13152530041 COLLAR ,25X40X12 1
13153280061 SPRING , BRAKE 2
18711112500 FILTER , FUEL TANK 1
13151112300 GAUGE ASSY, FUEL 1
13606571000 REAR REFLECTOR 2
13155122103 LEVER COMP , AUX VALVE 1
13154112110 PINION , BEVEL 8T 1
2




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
V6321130304 BEARING, TAPER ROLLER 1
V7201124016 O-RING, P 1
HAO00001425A |CONTROLLER 1
V7082400080 E-RING 1
13155206003 TOP LINK ASSY 1
13153270030 PLATE , SEPARATE 2
17995070170 PLATE, D 1
13156012133 NET, LH 1
14151060010 WASHER 2
13152712110 GEAR, SPUR 32T 1
13151040040 CUSHION , RADIATOR 2
16626582403 SWITCH SET , ROTARY 1
13156252121 INSULATOR 2
13156642100 SWITCH , CRUISE 1
12505240060 Spring 2
17995070180 SPRING 1
13276642002 CASE ASSY . FUSE 1
13154053001 VALVE UNIT, STEERING 1
13154112210 GEAR, BEVEL 25T 1
19026563102 LAMP ASSY, LOW/LH/R113 1
14722212090 RING, PISTON 1
13152710020 SHAFT, MID PTO COUNTER 1
14527103610 BOOTS, JOYSTICK VALVE 1
15263202050 WASHER 10
13152710010 MID PTO SHAFT 1
19026563202 LAMP ASSY, LOW/RH/R113 1
13153020020 SHIM, 0.2 5
V2173608080 BOLT, HEX/S 2
14527078550 LABEL,PTO 1
13156252110 PLATE 2
13154130081 GEAR, BEVEL 44T 2
13153020010 SHIM, 0.1 4
13152700011M |MID PTO CASE 1
13155030063 ROD, PISTON 1
V6001506000 BEARING , BALL 2
13196642400 FLASHER SET 1
14585142520 SHACKLE , CHECK CHAIN 2
13154132024M |CASE, RH FINAL DRIVE B 1
12505243500 PIN 2
17994360221 CONNECTOR 2
17131049210 HOSE CLIP 11 2
11105030051M |PISTON, HYD 1
13151112011 INSULATOR , 40X70 3
16994080061 UNION, PT3/8 M18 3
13153180110 SHIM, 0.5 3
13153181030 SHIM, 0.2 8
16703270011 CAM 2
V2053605010 BOLT, HEX C/R 5
13154122300 CAP ASSY, OIL 1
13153180120 SHIM, 0.1 3




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
16992190102 GRIP, PTO 1
14441010161 CLAMP , RADIATOR HOSE 1
17995040170 WASHER , LOCK 1
17995070200 PLATE , A 1
13151043110 RADIATOR CAP 1
12120028430 SWITCH , BATTERY 1
13156300030 SPRING 1
14722212020 PISTON 1
12126702100 SWITCH ASSY , BRAKE 1
16586652000 HORN COMP 1
13156300011 INSULATOR , HOOD 1
13153270021M |METAL ,BRAKE LH 1
17995010210 SPRING 1
V1922605012 SCREW , TAPPING 6
13607010012GB [NUMBER PLATE 1
16704020020 SPACER (F) 1
15642730052 HUB , 35X62X20 1
13155052101 SHAFT COMP, POSITION 1
14216210380 CABLE TIE, 200 4
13186012130 METAL , FRONT GRILLE 1
14887024000 LAMP ASSY , NUMBER PLATE 1
13152611020 GEAR, SPUR 28T 1
13152530031 GEAR, SPUR 41T 1
15642212060 PLATE , RETURN 1
14722212070 DISC 1
13153270041M |[METAL ,BRAKE RH 1
13155032221 PLATE , FIXED 1
15605070070 KNOB, SLOW RETURN 1
11973102200 CAP ASSY , FUEL 1
36323600020 CLIP, HOSE D=14 2
13156012301 DAMPER , HOOD 1
14444120090 WASHER , SEAL 1
13153181010M [METAL, DIFF CASE 1
13155020011 SHAFT, LIFT 1
14326210061 NUT , LOCK M12 4
13154070110 PIN , HOOD 1
13155206121 JOINT, LH 1
13155206131 JOINT , RH 1
13154112231 PINION , DIFF 10T 2
13152610021 GEAR, SPUR 16T 1
13153180080 WASHER, THRUST 34X46X1 2
14722212040 SPRING 4
16705060060 UNION 1
V7231015012 O-RING, S 4
13152542002 ARM SET, PTO 1
18027090600 BAND CLAMP 60 EMBO TYPE 4
15603160025 TUBE , STRAIGHT 80 1
13754122200 METAL ASSY, RR PIVOT 1
13154130011 SHAFT, LH 1
13153180130 SHIM , 0.2 4




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
13152540022 STAY , PTO 1
13152540011M [FORK, PTO 1
13155050041 PIN , CRANK 1
13631051100GB [MTG BKT COMP, LH 1
13155206111 TURN BUCKLE 1
13151120012 INSULATOR 1
V3002600050 NUT, HEX/1 2
13156082113 GUIDE, LEVER LH 1
13196562200 LAMP ASSY, COMBINATION LH 1
13154122220 BUSH , 60X65X30 1
13152171011 SHAFT, PTO CLUTCH 1
13152212000 CLUTCH ASSY, PTO CLUTCH 1
V2173610060 BOLT, HEX/S 2
36707030080 BUSH , 20X23X20 2
V2123606025 BOLT , HEX /SP 1
36143110010 RUBBER , TANK INJECT HOLE 1
13152611010 GEAR, SPUR 17T 1
V6544252913 BEARING , NEEDLE CAGED 1
13152430022 STAY , RANGE 1
13153181020 SHIM , 0.1 6
13152530011 SHAFT, PTO 1
13152510012 SHAFT, PTO COUNTER 1
13155050010 SHAFT , PIVOT 1
13155050030 LINK, CRANK 1
13153282303 ARM COMP , BRAKE RH 1
V2013614050 BOLT, HEX 2
21004100070 STOPPER , ARM/CARRYING 2
V2013608030 BOLT, HEX 2
13196562300 LAMPS ASSY, COMBINATION RH 1
13154112221 GEAR, 20T DIFF SIDE 2
V6001606306 BEARING , BALL 1
13153270090 ARM , BRAKE 2
13153270010M |COVER , BRAKE 2
13155052200 LINK COMP , POSITION 1
17995040131 ROLLER 2
17995080970 COVER, EXTERIOR HYD 1
13153282104GB |HUB COMP , BRAKE RH 1
19026563010 BULB, 12V 55W 2
V2123606020 BOLT , HEX /SP 6
19021024300 HOSE . 530 2
13153182100 CLUTCH COMP , DIFF LOCK 1
13152171021 HUB, PTO CLUTCH 1
K2310040070 SEAL, DUST 1
13155052300 LINK COMP , B 1
13155052401 LINK COMP , PIVOT 1
13155050021 LINK, CONNECT 1
13631511200 HOSE , RADIATOR OUTLET 1
14041170080 SPRING , COMPRESSION 22 1
13154112240 WASHER , THRUST 2
1

13154112270

SHAFT, DIFF PINION




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
13152400018M |[CASE , TRANSMISSION RR 1
13153002110 PINION , DRIVE 9T 1
13153002120 GEAR, BEVEL 55T 1
16702212030 PLATE ASSY 1
13835070210 PLATE , FRICTION 2
13632444620 HOSE , 60 1
18027090500 BAND CLAMP 50 EMBO TYPE 2
11511310010 GASKET , MUFFLER 1
13153284101 ROD COMP , HOOK 2
34522150080 ROD , CHAIN(TENSION)(82) 1
14585100030 ADAPTER , M18XP1.5 PF1/2 1
14585142700 CHAIN COMP, LH CHECK 2
13154120014M [HOUSING , FRONT AXLE 1
13153240041 COLLAR, 51X5X198 2
13153286301 CABLE ASSY , PARKING 1
13185106501GB [BRACKET COMP , JOYSTICK VALVE 1
13185103401 HOSE ASSY , STEERING 2
13154112260 CASE , FR DIFF 1
13402632001 ARM SUB ASSY , 4AWD 1
13152400024M |[METAL , BEARING 1
13155042100 CLEVIS COMP 1
V2013608050 BOLT, HEX 2
13153190010M |FORK, DIFF LOCK 1
13153193000 PEDAL SET , DIFF LOCK 1
13193286201GB [SEAT BRACKET COMP , EU 1
13151042302GB [RADIATOR NET COMP 1
11611411200 HOSE , FUEL 720 1
11201032010 BODY 1
13631213100 HOSE , AIRCLEANER INLET 1
13151122201GB |PLATE COMP , SET 1
16707109900 VALVE ASSY , SLOW RETURN 1
13156012213 BRACKET , STAY 1
13156032214 COVER, DASH LOW 1
14706300020 CAP, SLOW RETURN 1
13196253100GB [PLATE COMP, RH SUPPROT FENDER 1
13139100040 LABEL(PTO, M+R) 1
13754122100 METAL ASSY, FR PIVOT 1
13155050051 SPRING 1
13185103200 HOSE ASSY , DRAIN 1
13156032121 RUBBER 4
13156402114SR [PANEL, FLOOR 1
13197020011 COVER STOP LAMP 2
V7231020050 O-RING, S 1
13154130091 SHAFT, RH 1
16701015001 PLUG ASSY, DRAIN (MAGNET) 2
13153180011M |[CASE, DIFF 1
13155010025M [CASE , COVER 1
13366684300 WIRE,EARTH 1
13631511100 HOSE , RADIATOR INLET 1
13156030020 INSULATOR 1




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
14166300100 CONTROLLER ASSY 1
13156252205 PLATE COMP, JOYSTICK 1
13397024100GB |FRAME COMP , UPR 1
11515182200 GEAR PUMP ASSY , 8X5cc 1
13154130122M |[SHAFT , FRONT WHEEL 2
13152530023 GEAR, SPUR 53T 1
19955162513 VALVE ASSY , LOADER(DUKIN) 1
V2173608065 BOLT, HEX/S 1
13185102100GB [PIPE COMP , COOLER OUT 1
11147022200 GAS SPRING , ROPS 1
V2513410045 BOLT, STUD/2 2
13153230012 SHAFT , WHEEL PINION LH 1
13153240022 GEAR, SPUR 71T 2
13152302002 HST UNIT 1
13155010014M |[CASE, CYLINDER 1
V7801000002 PLUG , HEX-SOCKET 2
13154070502GB [SHIELD , LOW WIND 1
13631051200GB [MTG BKT COMP , RH 1
12126684400 WIRE , EARTH 1
14573282200 ROD COMP , FORK 100 2
13152320023 PIN , NEUTRAL 1
13154072400GB [HINGE COMP , HOOD 1
13156082133 COVER, JOYSTICK 1
13152430012M |[FORK, RANGE 1
13152632201 ARM COMP 1
13403002000 DIFF ASSY , RR 1
13153180030 GEAR, BEVEL RH 20T 1
13153180060 GEAR, BEVEL LH 20T 1
13153180070 SHAFT , DIFF PINION 1
13153200011M [HOUSING , AXLE 2
13153230022 SHAFT , WHEEL PINION RH 1
V2023612045 BOLT , HEX FINE 7
13155012102 PIPE COMP , CYLINDER 1
11511213300 DUCT, AIR INLET 1
13631312101DD [PIPE COMP, EXHAUST 1
13635152201GB |PIPE COMP , SUCTION FR 1
13186022100GB [FRAME COMP , HOOD 1
14326462600 SWITCH ASSY , INTENTION 1
13631001200 ENGINE , A1100N2-TETR_5 1
13153240010M |[SHAFT , WHEEL 2
13153284002 ROD ASSY , BRAKE 2
13635152101GB [PIPE COMP , SUCTION RR 1
19026563030 AIM'G BOLT 6
14166602000 PANEL ASSY , METER 1
16994012020 COVER, STEERING 1
13434372000 TIRE ASSY, LH FR 1
13434373000 TIRE ASSY, RH FR 1
13434374000 TIRE ASSY, LH 9.5-20 1
13434375000 TIRE ASSY, RH 9.5-20 1
1

13631512100

SHROUD




PART NUMBER DESCRIPTION QTITY for EACH TRACTOR
13152324102GB |[ARM COMP , CAM 1
13185106101  [VALVE SET, JOYSTICK(DUKIN) 1
13185162520  |VALVE ASSY, RELIEF 175K 1
13631162100  [CABLE ASSY , THROTTLE 1
13186412110  |MAT, FLOOR 1
14443120010M [BOSS 1
14443180040  [PINION, DIFF 12T 2
13152702000  |MID PTO ASSY 1
V2174610050  |BOLT, HEX/S 2
V2513408030 |BOLT, STUD/2 2
13155022101M [ARM COMP, LIFT 2
13434100011GB [SHAFT, 4WD 1
V2143610050  |BOLT .HEX FINE MACHINE/S 1
13185102200GB [PIPE COMP , COOLER IN 1
13156012151  |PLATE, HOOD 1
13156082123  |GUIDE, LEVER RH 1
13151160010  |PIN, THROTTLE 1
13154122211M |METAL, RR PIVOT 1
H016200A SHAFT(P) 1
K04015 SEAL, OIL 1
HO016204A SEAL COVER(P) 1
15829040220  [LABEL, MODEL/EU 1
13195213100  [PIN ASSY, TRAILER 1
12126684201  |WIRE , EARTH 1
13152324003  |CAM SUB ASSY 1
13156032113  [COVER, DASH UPR 1
12519100140  [LABEL, JACK POINT 1




1. 8l & PART NO. EG

FIG 101 CYLINDER BLOCK

FIG 102 OIL PAN

FIG 103 CYLINDER HEAD

FIG 104 GEAR CASE

FIG 105 HEAD COVERT

FIG 106 OIL FILTER

FIG 107 OIL GAUGE

FIG 108 MAIN BEARING CASE

FIG 109 CAM SHAFT & IDLE SHAFT
FIG 110 PISTON & CRANK SHAFT
FIG 111 FLYWHEEL

FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT
FIG 113 IDLE APPARATUS

FIG 114 CONNECTING-ROD

FIG 115 GOVERNOR

FIG 116 SPEED CONTROL PLATE
FIG 117 INJECTOR & GLOW PLUG
FIG 118 WATER PUMP FLANGE&THERMOSTAT
FIG 119 WATER PUMP

FIG 120 ROCKER ARM

FIG 121 INTAKE MANIFOLD

FIG 122 EXHAUST MANIFOLD

FIG 123 STOP SOLENOID

FIG 124 ALTERNATOR & PULLY
FIG 125 STARTING MOTOR

FIG 126 EXHAUST SILENCER

FIG 127 COOLING PAN

FIG 128 OIL PRESSURE SWITCH
FIG 129 DATA PLATE

FIG 130 WATER PIPE

FIG 131 WATER PIPE

11
13
15
17
19
21
23
25
27
29
31
33
35
37
39
41
43
45
47
49
51
53
95
57
59
61
63
65
67



==

Year/Month

2022-12

CYLINDER BLOCK

FIG 101

T265NHEU

93

NOTE




==
FIG 101 CYLINDER BLOCK Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
101 1 HT01010000A Agd =528 1
101 2 |HTO01010101H 2gd =8 1
101 3 |27241-280000 2 4
101 4 [27241-300000 2 1
101 5 | HM23030000A Sd 1 (== olH) 1
101 6 |HTO01010400A Ol o1 2 1
101 7 |HTO1010900A JIFHU JIH 2 Al 1
101 8 |HT01010200A HOIM 2213 PT 1/16" 3
101 9 |HTO01010300A HOIM 2213 PT 1/4" 3
101 10 |[23871-010000 HIOIHLIAIS & 3
101 11 |[27231-180000 SAEEd 3
101 12 | 27231-450000 SAEEd 1
101 13 |[HTO01010500A g 2
101 14 |22312-080140 g 2
101 15 |22351-060012 A 2
101 16 |HTO01010600A o= & 2
101 17 |HTO01010700A a8 28 1
101 18 [HTO01010800A AEH AEY T 1
101 20 |23871-020000 HIOIHLIAIS & PT 1/4" 1
NOTE




FIG 102

T265NHEU

OIL PAN

==
Year/Month

2022-12

NOTE




==
Year/Month
FIG 102 OIL PAN sario
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

102 1 EA00000865C oM Xgt 1

102 2 | EAO0001475A Cadg Sdd 1

102 3 |24311-000140 441,ALL,O-RINGP-14 1

102 4 [26013-060122 SHEESEUEE M6X12 22

102 5 | EAOOOO0869A Y s g 1

102 6 |26013-080162 SHEESEUEE M8X16 1

102 7 |24311-000160 S E0dE 1

102 8 |HF01470000A INES 1

NOTE

-10 -




£

s &
D=4
| =

>

a

<

L

I

0

L

a

Z

1

VI

@)

S I

-z

0 3

T

17
3

ALY

- ee—

NOTE

-11 -



==
FIG 103 CYLINDER HEAD Year/Montn
T265NHEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
103 | 1 |EA00005520A NEEEEES 1

103 | 2 |EA000055198 AEERTEES - 1

103 3 |HT03010101D0 e o= 1

103 4 [27241-300000 2 1

103 5 |27241-180000 2 2

103 6 |HT03010102A S E€B 0l 3

103 7 HT03010103A %I)JIEEJHJIE(HTO3010102AE Bl 3

103 8 | EAO0004365A A 3

103 9 |23871-010000 HIOIHLIAIS & PT 1/8" 3

103 10 [HTO03010200A == 3

103 11 |HTO03010300A Bl &= 3

103 12 |HTO03010400A WS AT 6

103 13 |[HTO03010500A @we Aug 2lHolH 6

103 14 |HTO03010600A WE ATg IYH 12

103 15 [HCO03090000A WE AE ALY 6

103 17 |HT03020000A A& el 2

103 19 |[26013-080122 SHEESEUEE M8X12 3

103 | 20 |HTO3030000A olE =& 14

103 | 22 |(HT03040000B JpA  Aed e 1

103 | 23 | EAO0000545A WS 6

103 | 25 | EAO00000962A SEAT, EXHAUST 3

NOTE

-12 -




==

Year/Month

2022-12

GEAR CASE

FIG 104
T265NHEU

NOTE

-13-



==
FIG 104 GEAR CASE Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
104 1 EA00005393A GEAR CASE(EA00006103CZ2 =28 &) 1
104 2 HT04010100D CASE, GEAR 1
104 3 23871-030000 HIOITHLIAIE S O 2
104 4 23871-010000 HIOITHLIAIE S O 1
104 5 EA00001446A YU ALY 1
104 7 22117-180000 BN 1
104 8 HT04020100A PIPE, JOINT 1
104 9 HT04020200B SPRING 1
104 10 | HT04020300A SEAT 1
104 11 124190-160001 A 1
104 12 | HT04030000A ASS'Y ROTOR, OIL PUMP 1
104 13 |26577-060202 [+] A= E Al & 2LEA 5
104 14 | HT04050000A COVER,OIL PUMP 1
104 15 | HT04060000A GASKET,GEAR CASE 1
104 16 |26013-060452 ANETEH=SAU=E M6X45 3
104 17 |126013-060502 AHETEH=EAU=E M6X50 5
104 18 |26013-060552 ANETEH=ELU=E M6X55 3
104 19 | HT04070000A BOLT M6X68 1
104 20 |26013-060602 ANETEH=EAU=E M6X60 1
104 21 |26216-060452 MNESEE 1
104 22 |26716-060002 F2LHE M6 1
104 23 | 22217-060000 AT QLA 1
104 24 |24311-240100 =S E08 2
104 25 |124311-000150 =S E08 2
104 26 | HC03470000B = 8 (HC03470000B4Z =22 &) 1
104 27 |24311-000320 =S 208 1
104 28 |22117-060000 BN 1
NOTE

-14 -




FIG 105

T265NHEU

HEAD COVERT

==
Year/Month

2022-12

NOTE

-15 -




==
Year/Month
FIG 105 HEAD COVERT sario
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
105 1 HT05080000C EO%/ER CYL(HTOS080T00F T S =2 = =& 1
105 2 |HTO05080100F a2 ol = A 1
105 3 | HT05080200A A2, ol = b 1
105 4 | HTO5080300A Scld AHH 1
105 5 | HT05080400A Scld Ax2E 1
105 6 | HTO5080500A A XK 2 1
105 7 | HTO5080600A Sl g= 1
105 8 |26022-050102 StM 8 B &2 LEAHSW) 4
105 9 | HT05080700A e ONRE, 1
105 10 |26022-030062 StM 8 B &2 LEAHSW) 2
105 11 |HT05080800B L QIE (B2 ItOl &) 1
105 14 |26667-080002 FAAHUHE 3
105 15 |23414-080012 & 3
105 16 |HT05100000A ool Z(E2lH) 1
105 17 | 23000-016000 SAZSE 2
105 18 |HT05080800B L QIE (B2 IOl &) 1
NOTE

-16 -




FIG 106

T265NHEU

OIL FILTER

==
Year/Month

2022-12

NOTE

-17 -




k!
FIG 106 OIL FILTER Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |Rrepair|EFFECTIVE| pEMARKS

DATE

106 1 EA00003786C

FILTER , ENGINE OIL

NOTE

-18 -




FIG 107

T265NHEU

OIL GAUGE

==
Year/Month

2022-12

NOTE

-19 -




==
FIG 107 OIL GAUGE Year/onth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
107 1 EA00004584A HoIE—ERS) 1
107 2 | EAOO005463A d7S 1

NOTE

-20 -




FIG 108

T265NHEU

MAIN BEARING CASE

==
Year/Month

2022-12

NOTE

-21 -




==
FIG 108 MAIN BEARING CASE Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
108 1 HT08010000A Ol el BilO1E 0l A (A) 1
108 2 |HTO08010100A Ol el BilO1E 0l A (A) 1
108 3 |22312-040080 iy 2
108 4 |[HTO8010103A HAHE AHOIA SE_1 2
108 5 | HT08020000A JEAZ(HIOTE A0l A) 1
108 6 HT08030000B AESSEEY_EEZE?\%E;? BRG(HT08030T00AZE = =2 1
108 7 |HTO8030100A B & A0l A HH 1
108 8 | EAO0001308A Y AN 1
108 9 | HT08040000A JEAZM 1
108 10 |26014-060252 SHEESUEE 8
108 11 | 26014-060202 SHEESEUEE 9
108 12 |HTO08050000A O BIHEAHOIA(C)EE 1
108 13 |HTO08050100A Ol el Bl & 20l A (C) 1
108 14 | 22312-040080 g 2
108 15 |[HTO08010103A HAHE AHOIA SE_1 2
108 16 |HTO8060000A HAHE AHOIA =SE 2 2
108 17 |HT08070000A Olel Bl & 20l A (B) 1
108 18 |[HT08070100A Olel Bl & 20l A (B) 1
108 19 |22312-040080 g 2
108 | 20 |HT08010103A HAHE AHOIA SE_1 2
108 | 21 |22117-060000 HetAM 9
108 | 22 |22217-060000 ALEOLA 9
NOTE

-22 -




FIG 109

TTTTTTTT

CAM SHAFT & IDLE SHAFT

NOTE

-23 -




==
Year/Month
FIG 109 CAM SHAFT & IDLE SHAFT cariMo
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
109 1 HT09010000A EH 6
109 2 | EAO0005173A ZFANZE(ES) 6
109 3 | HT09030000B U= g 1
109 4 [HTO09030100A A= 1
109 5 | HT09030200B A= Il 1
109 6 |22512-050180 Ol n&s3| 1
109 7 | HT09030300A = HS2 1
109 8 |[26013-060142 SHEESELUEE M6X14 2
109 9 | HT09040000A OLOI= J101 (A) =& 1
109 10 [HTO09040200A Ot0I = J101 &4 1
109 11 | HT09050000A Ot0IE J101 Zet_1 1
109 12 | HTO09060000A Ot0IE J101 Zet 2 1
109 13 |HT09070000A Ot0IE 710 AHE 1
109 14 | HT09080000A OtOIE J1H = (A 1
109 15 [26013-060162 SHEESEUEE M6X16 3
NOTE

- 24 -




FIG 110

T265NHEU

PISTON & CRANK SHAFT

==
Year/Month

2022-12

5
,_______.___L_:;___.p__\

NOTE

-25.




==
FIG 110 PISTON & CRANK SHAFT Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
110 1 HT10010000B oAE 3
110 2 |HT10020000A maeE g Lg 3
110 3 |HT10020100A oA=& (1st) 3
110 4 [HT10020200A oA E & (2nd) 3
110 5 | HT10020300A g 3
110 6 |HT10030000A mAsE 3
110 7 | HT10040000A AHE (TIAE B 6
110 8 |HT10050000B HAEY 2& X8 3
110 9 |HT10050100B HUE 2E 3
110 10 [HT10050200A A= 8 S 3
110 11 |HT10050300A HAEH 2E 2E 6
110 12 |HT10060000A JAIEHE =& 3
110 | 12.1 | HT10060100A JHIE HE 6
110 13 |HT10070000B J#HI= L8 1
110 14 |HT10070100C J#HI= 1
110 15 [HT10070200A A= I 1
110 16 |22512-040160 Hm=pl 1
110 17 |HT10070300A Y EZT 23 J|0 1
110 18 |[HT10080000A J#I = MHE =& (B) 2
110 | 18.1 | HT10080100A JHIA=F0E B) 4
110 19 [HT10090000A JHEIFZMHE & A) 1
110 | 19.1 [HT10090100A EEEENTERN 2
110 | 20 |HT10100000A AMOIE BIE X8 2
110 | 21 [HT10100100A AFOIE Ol £ (&) 2
110 | 22 |HT10100200A AMOIE Bl E (dl) 2
110 | 23 |22512-040160 Hm=pl 1
110 | 24 |22312-080140 iy 1
NOTE

-20 -




FIG 111

T265NHEU

FLYWHEEL

==
Year/Month

2022-12

NOTE

-27 -




k!
FIG 111 FLYWHEEL Year/Month
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

111 1 | EA00003087D 2c0l& X8 1

111 1.1 | EAOOO03086E Zci0| & 0

111 2 HT11010200A 2l I 1

111 3 CE21200000A S 20l Al 15X18X23 1

111 4 | HT11020000A 2c0l8 2E 6

111 5 EAO00003046A 2IHEA0IE 1

111 6 26013-100252 QT EUA=E M10X25 8

NOTE

-28 -




FIG 112

T265NHEU

FUEL CAM SHAFT&GOVERNOR SHAFT

==
Year/Month

2022-12

NOTE

-29-




==
FIG 112 FUEL CAM SHAFT&GOVERNOR SHAFT Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
112 1 HT12010000A az A= 1
112 2 |24101-062024 H2E SHIoE 1
112 3 |24121-062044 AHEE0A2SHOHEN 1
112 6 |HT12040000A B UHE 1
112 7 |HT12050000B Bt D] 1
112 8 | EA00005347A HEZAEZI|( 1
112 10 [HT12070000A oz A= HEM 1
112 11 |[26013-060122 SHEESELUEE M6X12 2
112 12 | EAO0006536A e = &8 1
112 13 | EAO0006535A e = 1
112 14 | EAO00006532A JIHU JIH &2 1
112 15 |24190-170003 2= 7
112 16 | EAO0006533A JtHuselE 1
112 17 | HS12080300C JtH U 210 1
112 18 |24101-062054 H2E SHIoE 1
112 19 | TCA2010000A AHE(RE 24 1
112 | 20 | EAO00006548A JE LEAL(A) 1
NOTE

-30 -




FIG 113

T265NHEU

IDLE APPARATUS

==
Year/Month

2022-12

NOTE

-31 -




==
Year/Month
FIG 113 IDLE APPARATUS cario
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
113 1 HT13010000A OtOI = Mgt # Xl X8 1
113 2 |HT13010100A LE 2E L# 1
113 | 3 [HT13010101A ZH EEA) 1
113 4 [HT13010102A & ATE 1
113 5 |HT13010200B HE 1
113 6 |HT13010300A B UHE 1
113 7 |HT13010400A & 2
113 8 |HT13010500A s 1
113 9 |HT13020000A L8 2E(@B) 1
113 10 [HT13010200B HE 1
113 11 |HT13010300A B UHE 1
113 12 |HT13010400A 2 2
113 13 [HT13010500A sl 1
NOTE

-32 -




FIG 114

T265NHEU

CONNECTING-ROD

==
Year/Month

2022-12

NOTE

-33-




==
FIG 114 CONNECTING-ROD Year/ilonth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

114 1 EA00005387B e s 1

114 2 | HT14020000A HE 2ABE X 1

114 3 |HT14030000B A& g 1

114 | 3-1 |HT14030100A A &(A) 0.28 2

114 | 3-2 | HT14030200A Al &(B) 0.38 1

114 4 | 26450-060202 S=AAHE0IEE 2

114 5 |[26216-060202 SR = 2

114 6 |HT14040000A 2 UHE 2

114 7 | 22217-060000 ALE LA 4

NOTE

-34 -




FIG 115

T265NHEU

GOVERNOR

==
Year/Month

2022-12

NOTE

-35-




==
FIG 115 GOVERNOR Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
115 1 HT15010000A SPRING, START 1
115 2 |HT15020000B SPRING(A), GOVERNOR 1
115 3 |HT15040000B iZ = dH coMP 1
115 4 [EAO0005431A 23 dBiA) =& 1
115 5 |HT15040101C LEVER(A), FORK 1
115 6 |HT15040102A PIN 1
115 7 |HT15040103C SPRING 1
115 8 |24190-050001 BALL, STEEL 1
115 9 | EAO0005432A ZZ LHAKB) 1
115 | 10 [HT15040105B LEVER, THRUST 1
115 | 11 |HT15040106A PIN (A) 2
115 | 12 | EA00004225A EH 2 2 S0 E(6872z) 2
115 | 13 |HT15040107A PIN (B) 2
115 | 14 | HT15040200A WASHER, PLAIN 1
115 | 15 |[HT15040300B EEETIC) 1
115 | 16 |HT15040400C SHAFT, FORK LEVER 1
115 | 17 | HT15040500A BEARING 699, MINIATURIZE 1
115 | 18 |HT15040600A CIR. CLIP, EXTERNAL 1
115 | 19 | HT15050000A COLLAR 1
115 | 20 |HT15060000A PACKING 1
115 | 21 |HT15070000A COVER, FORK LEVER SHAFT 1
115 | 22 |26012-060182 STUD M6X18 2
115 | 23 |26367-060002 FASHAHE M6 2
115 | 24 |HT15080000A BEARING 698, MINIATURIZE 1
115 | 25 | EAO00005437A F2UHE 1
NOTE

- 36 -




==
FIG 116 SPEED CONTROL PLATE Year/Month
T265NHEU 2022-12
15
~
'h"d.'.a'- !
e

N N

NOTE

-37 -




==
FIG 116 SPEED CONTROL PLATE Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
116 | 1 [HT160100008B BN 1
116 | 2 |HT160101008B £ TFT 1
116 3 HT16010200D é}g;—‘l cltl ASSY(HT16070000D3 = =& 1
116 4 [24311-000100 S E0dE 1
116 | 5 |HT16010300A = ZF b (A) 1
116 6 |22351-040020 A 2
116 | 7 |HT16010400A =5 & Y (pB) 1
116 8 |HT16010500A f=g Axd 1
116 9 |HT16010600C AXdg=s 2 1
116 10 [ RR26090000A 4l 12184 1
116 | 11 |HT16010700A | =% =& dlH] (C) 1
116 12 |HT16010800A U ESONN =) 1
116 13 |HT16010900A H 2t A 6.4x15x1.6 2
116 14 | 26716-060002 F2UHE 4
116 15 |[HT16020000A A (B HHE) 1
116 16 |26216-060182 SR = 4
116 17 | 26716-060002 F2UHE M6 4
116 18 |22217-060000 ALEOLA 4
116 19 |[HT16030000A L =EE 3
116 | 20 |26716-060002 F2UHE 3
116 | 21 |22451-100200 =R 2
116 | 22 |HA14270000A sl =Y 2
NOTE

- 38 -




==
Year/Month

2022-12

INJECTOR & GLOW PLUG

FIG 117

T265NHEU

NOTE

-39-



==
FIG 117 INJECTOR & GLOW PLUG Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
117 | 1 [HT17010000A EEEEP R EESS) 1
117 2.1 EAQ0004961A gz)—i—N"é‘E_._Q(EAOOOOOG42BE == 3
117 3.1 | EAO0000642A 22 A2 E(EA00000642BZ =22 F) | 120bar 3
117 4 HRA0404900A A (HRA0404900A4Z =2 H A Q) 3
117 5 HRA0405000A A H 0] Al (HRA0405000A42 = 281 H) 3
117 6 HK13440000A WA (LAUE) 3
117 7 HK13450000A =2t DE HE 3
117 8 HT17040000A AZ A0 X8 1
117 9 HT17050000A AZ 2AIOIZ X8 1
117 10 |HT17060000A AZ A0 X8 1
117 1 HT17070000C ool S &I (A) 2
117 12 | HT17080000A ool &I (B) 2
117 13 | EAOO001717A UFMNETE EU=E 2
117 14 |HT17160000A g EH 3
117 15 | HT17090000A HUYEH OIS Ze ) 1
117 16 | HT17100000A PCHE=ZRSA(A) 1
117 17 123080-010000 SAZHET 6
117 18 |HT17120000A PHE=ZR SA(B) 1
117 19 |HT17130000A CHEZRSA(C) 1
117 20 |HT17140000A THZZ 1
NOTE

- 40 -




FIG 118

T265NHEU

WATER PUMP FLANGE&THERMOSTAT

==
Year/Month

2022-12

NOTE

-41 -




==
Year/Month
FIG 118 WATER PUMP FLANGE&THERMOSTAT cariMo
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
118 1 EA00001166A A HZ X & 1
118 2 |HT19010200A ool = 1
118 | 3 [HT19020000A IESTCEEEEEN) 1
118 4 [26013-060162 SHEESEUEE M6X16 3
118 5 |26013-060602 SHEESELUEE M6X60 1
118 6 |HT19030000A d2d+ =58 54 1
118 7 | 23000-016000 SAZSE 2
118 8 | HT19050000A NS AEH 1
118 9 |[HC09160000B NE ABHY 1
118 10 [HT19060000A A2 A IHH) M8X18 1
118 11 [26106-080182 FSASUHA=SE 2
118 12 |HH12190000A =2 HA 1
118 13 |23414-160000 & 1
118 | 14 |HH12210000A MARERE Z20) 1
118 15 |23414-100014 & 1
NOTE

-42 -




FIG 119

T265NHEU

WATER PUMP

==
Year/Month

2022-12

NOTE

-43 -




==
Year/Month
FIG 119 WATER PUMP
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
119 1 EA00004586B ASSY PUMP, WATER 1
119 2 |HT20010100A d2+=82 =2A 1
119 3 | HRA1200102A g2+ BEEZ HHE 1
119 4 [HA10060000A HAHLZ A L8 1
119 5 | EA00004587A E (d2=EHI) 1
119 | 6 [HT20010300B EX NI S 1
119 7 |HT19010200A ool = 1
119 8 | HT20020000A IpAZM(H 2= 1) 1
119 9 |26013-060302 SHEESEUEE M6X25 4
119 10 |26013-060852 HEESELUEE M6X85 2
NOTE

-44 -




FIG 120

T265NHEU

ROCKER ARM

==
Year/Month

2022-12

NOTE

- 45 -




==
Year/Month
FIG 120 ROCKER ARM car/on
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

120 1 HT21010000C SAHY X 1

120 2 |HT21010100A SAHY = L 1

120 3 |22242-000130 SSCceEAHIYAS 2

120 4 [HT21010200A SHIMEE 3

120 5 |HT21010300A SAHY = M A 2

120 6 |HT21010400A S AZE 2

120 7 |HT21010500C SHS 6

120 8 |HT21010600A & LHAH 6

120 9 |HT21010700A HE 6

120 10 [HT21020000A s =E(2HY) 3

120 11 | 26717-080002 F2UHE M8 3

120 12 | 22117-080000 HMAE) 3

NOTE

- 46 -




FIG 121

T265NHEU

INTAKE MANIFOLD

==
Year/Month

2022-12

NOTE

- 47 -




==
FIG 121 INTAKE MANIFOLD YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
121 1 HT22010000B SJIHUZE 1
121 2 | HT22020000A W, s Uz 1
121 3 |26013-060182 SHEESEUEE M6X18 3
121 4 [26013-060302 SHEESEUEE M6X30 1
121 5 |26013-060502 SHEESELUEE M6X50 2

NOTE

-48 -




FIG 122

T265NHEU

EXHAUST MANIFOLD

==
Year/Month

2022-12

NOTE

- 49 -




==
Year/Month
FIG 122 EXHAUST MANIFOLD cariMo
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
122 1 HT23010000A MANIFOLD, EXHAUST 1
122 2 | HT23020000A JbA S U2 E 1
122 3 |26216-080222 SR = 1
122 4 |26366-080002 FASHAHE M8 1
122 5 |[26216-080222 SR = 4
122 6 |26106-080352 FSASUHA=SE M8X35 2
122 7 |26106-080652 FSASUHA=SE M8X65 2
122 8 |26106-080852 FSASUHA=SE M8X85 1
NOTE

-50 -




==
Year/Month

2022-12

STOP SOLENOID

FIG 123

T265NHEU

NOTE

-51-



==
FIG 123 STOP SOLENOID Year/ilonth
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
123 | 1 |HT24010000A AE Edl0lE =8
123 2 |26013-060169 SHEESELUEE M6X16 2
123 | 3 [HT24020000B HANMAS 2AC0E XE)
NOTE

-52 -



FIG 124

T265NHEU

ALTERNATOR & PULLY

==
Year/Month

2022-12

NOTE

-53 -




==
Year/Month
FIG 124 ALTERNATOR & PULLY cariMo
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
124 1 EA00004191B &M DI 8 (12V-50A) 1
124 2 |HT25010000A & & I XIXICH 1
124 3 |26013-080302 SHEESEUEE M8X30 1
124 4 [EAO0000613A FA=E 1
124 5 |26716-100002 F2UHE M10 1
124 6 |22127-100000 HetAM 1
124 7 | RR15170000A A TE S EE 1
124 8 |22217-100000 ALE2LA 1
124 9 |26013-060182 SHEESEUEE M6X18 1
124 10 |22127-060000 HetAM 1
124 11 | HT25030000B s 2 1
124 12 | HT25040000A HEN-Z2al) 1
124 13 | EAO00005570A ENDCAP 1
NOTE

-54 -




FIG 125

T265NHEU

STARTING MOTOR

==
Year/Month

2022-12

NOTE

-55.




==
FIG 125 STARTING MOTOR YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
125 1 EA00004199B A BHE(1.4kW) 1
125 2 |26013-120252 HEESELUEE M12X25 2

NOTE

-56 -




FIG 126

T265NHEU

EXHAUST SILENCER

==
Year/Month

2022-12

NOTE

-57 -




==
FIG 126 EXHAUST SILENCER Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
126 1 EA00000405F B O 2301 1
126 2 | 2636A-080002 S22 SHIIHE M8 4
126 3 | HT27020000A IEAZ (D] 22 01) 1
126 4 [26106-080162 FSASUHA=SE 1
NOTE

- 58 -



FIG 127

T265NHEU

COOLING PAN

==
Year/Month

2022-12

NOTE

-59 -




==
FIG 127 COOLING PAN Year/onth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

127 1 EAO00005385A & 2 #(330) @330 1

127 | 1A |EA00002191B LH 2+ TH(310) 1

127 2 | EAOO003006A " Zc 1

127 3 | EA00002199B A HOIA 20mm 1

127 4 [26013-060452 GAEIESELEE M6X45 1

127 5 | EA00002552A V-2 E(37.5") 1

127 6 | EAOO005906A A HOIA 10mm 1

NOTE

-60 -




FIG 128

T265NHEU

OIL PRESSURE SWITCH

==
Year/Month

2022-12

NOTE

-61 -




==
FIG 128 OIL PRESSURE SWITCH YearMonth
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
128 1 HA09250000A QI LA 1
NOTE

-62 -




==
Year/Month

2022-12

DATA PLATE

FIG 129
T265NHEU

NOTE

-63 -



==
FIG 129 DATA PLATE YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
129 1 EA00006205B &I H o
129 2 |22685-320601 Scteleelsl 4

NOTE

-64 -



FIG 130

T265NHEU

WATER PIPE

==
Year/Month

2022-12

NOTE

- 65 -




==
FIG 130 WATER PIPE YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
130 1 EA00000450D H2 =0 X8 1
130 2 | EAO00000451B d2dsSA 1
130 3 | 23000-041000 SAZSE 1
130 4 |23000-035000 SAZHI35 1
NOTE

- 606 -




H/g
Year/Month

WATER PIPE
2022-12

FIG 131

T265NHEU

NOTE
- 67 -



/2
FIG 131 WATER PIPE vear/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
131 | 1 [HA00001425A ANESH10R) 1
131 2 | HK13010000C O 2 2 E(HK13010000C22 F2H &) 1
131 2-1 | HK13010022A2 Aoy dYHE 1
131 3 HRAO0801000A Z2i0/8 SE HST only 6

NOTE

-68 -



2. WA E IS PART NO. T2

FIG 201 AIR CLEANER

FIG 202 RADIATOR

FIG 203 MUFFLER

FIG 204 FUEL TANK & FUEL LINE
FIG 205 ACCELERATOR

FIG 206 OIL COOLER

-69 -

70
72
74
76
78
80



FIG 201

T265NHEU

AIR CLEANER

==
Year/Month

2022-12

NOTE

-70 -




==
Year/Month
FIG 201 AIR CLEANER
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
201 | 1 | 11511213200 PN EEEEREE! 1
201 2 11201032000 0l o 22l ASSY 1
201 | 2-01 | 11201032010 giCl 1
201 | 2-02 | 11201032020 ELEMENT , AIR CLEANER 1
201 | 2-03 | 11201032030 HH 1
201 3 13631213100 sSA HO0Seld g3 1
201 4 [11511212100GB Sl 2! COMP, AIR CLEANER 1
201 5 11511213300 GOl st 5HE 1
201 6 | V2183608020 L2EFUEEES(SP) M8X20 3
201 7 | 36213040010 20l 28X 60 3
201 7 | 18027090600 gHE S H I 60 A 3
201 8 34513310040 e S 28X 64 1
201 8 | 18027090600 tHE S H I 60 A 1
NOTE

-71 -




FIG 202

T265NHEU

RADIATOR

==
Year/Month

2022-12

NOTE

-72 -




==
FIG 202 RADIATOR Year/Montn
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
202 1 13151040040 cHCI OOl =4E 2
202 2 13631049100 ctCI OOl & suB 1
202 3 13151043000 ctCI OOl compP 1
202 | 3-01 | 13151043110 ctCI OOl & CAP 1
202 | 4 |13151040110 el=d0lH 2
202 5 (13631512100 #FetRE 1
202 6 |13631512200GB & SdiolE 1
202 7 | V2193606016 2= E(SPL) M6X16 6
202 8 (13631511100 s A, ctCI0ololE 213t 1
202 9 | 18027090400 BHE S I 40 24 1
202 10 |[18027090500 gHE S H I 50 24 1
202 11 (13631511200 S A, ctCIOIOlEl OF=&! 1
202 12 (18027090400 BHE S I 40 24 1
202 13 [ 18027090500 gHE S H I 50 24 1
202 14 | 12651040300 2, ctClalolH 1
202 15 (18027090160 tHE S HEZ 16 4 1
202 16 | 13151042301GB Ul & comP 1
202 16 | 13151042302GB ctCI 0Ol B Wl & comp 1
202 | 17 13151120012 el&dl0lH 1
202 18 |36423600080 S A3 E(D=12.5) 1
202 19 [13631511301GB JEELH COMP, 2tClolold 1
202 | 20 |13631511401GB D& E RH COMP , ctCI 0Ol & 1
202 | 21 |13631411100GB | LI =& I S c{2! COMP 1
202 | 22 |14046210300 2% 2
202 | 23 |15991040050 Z 2H(08X12X08) 2
202 | 24 |35602010150 ZE=24A 2
202 | 25 |V2173608025 L2EFUAEEEF(S) M8X25 2
202 | 26 |V2173608020 L2EFUAEEEF(S) M8X20 4
202 | 27 13631512300 el=dlolH 2
202 | 28 |HK13010000C S S 2 E(HK13010000C2E FZH &) 1
202 | 28-1 | HK13010022A2 HEEYH gdHE 1
202 | 29 |V2183608065 L2EFUAEEES(SP) M8X65 1
202 | 30 |11611411200 AZSA 720 1
202 | 31 |16999052300 2 E ZASSY 1
202 | 32 |V2123606016 F2=E(SP) M6X16 2
202 | 33 |11511412201 AZSA 175 1
202 | 34 |18027090160 gHE S HEZ 16 24 4
NOTE

-73 -




==

Year/Month

2022-12

MUFFLER

FIG 203
T265NHEU

Tranas

NOTE

-74 -



==
FIG 203 MUFFLER Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
203 1 13631312101DD BH 21 It Ol = COMP 1
203 2 | V2183608030 L2EFUAESEES(SP) M8X30 2
203 3 | V2183610025 L2EFUEEES(SP) M10X25 1
203 4 (11511310010 2350 A3 1
NOTE

-75-




FIG 204

T265NHEU

FUEL TANK & FUEL LINE

==
Year/Month

2022-12

NOTE

-76 -




==
FIG 204 FUEL TANK & FUEL LINE Year/Montn
T265NHEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
204 1 13191112001 HE= 3 SuB 1

204 1 14081112000 HE= 3 SuB 1

204 2 13151112101 HAZ Y COMP 1

204 2 11811112100 HAZ Y COMP 1

204 3 16731112130 O Bt D] 1

204 3 18711112500 O], A== 1

204 4 (13603102000 2 (& 3)ASSY 1

204 4 (11973102200 H =2 ASSY 1

204 5 | V2053605010 dAEsAEE M5X10 5

204 6 13151112300 HOIXI(H =) ASSY 1

204 7 | 14046210300 2% 4

204 8 | 15991040050 Z 2H(08X12X08) 4

204 10 |[35602010150 ZE=24A 4

204 11 | V2173608025 L2EFUAEEEF(S) M8X25 4

204 | 12 [13151112011 ol'% | 0] E1(40X70) 2

204 13 (13151113101 S A (H Z/1510)COMP 1

204 13 13631113101 S A ASSY, A =/EH 1

204 14 | 36323600020 S A Z2E(D=14) 2

204 15 | 36423600080 S A3 E(D=12.5) 1

204 16 [ 13151113201 S A (¢ 2/2200)COMP 1

204 16 | 13631113301 S A (A =/1000) 0

204 17 | 13764020030 A Ol = Et0I(140) 10

204 18 | 13424020060 A 0l = Et01(300) 20

204 19 |[14256210040 OtLIAS & X (9) 4

204 | 20 |37371720110 IfMHotLIAZHE 4

204 | 21 |14501410050 BHE ST 16 1

204 | 21 |18027090160 gHE S HEZ 16 4 1

204 | 21 |18027090160 gHE S HEZ 16 4 1

204 | 22 |14441010161 cHUOOlH=ASE 2 1

204 | 23 |V2183610020 L2EFUAEEES(SP) 1

204 | 24 |15606950150 A0l 2 Et01(370) 2

204 | 25 |14216210380 A0 2 Et01(200) 4

NOTE

-77 -




FIG 205

T265NHEU

ACCELERATOR

==
Year/Month

2022-12

NOTE

-78 -




==
FIG 205 ACCELERATOR Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
205 1 13151162500GB AZE dlH COMP 1
205 1 13631162500GB AZE dlH COMP 1
205 | 2 |13151163100GB | M a0/ E =22l COMP 1
205 2 |13631163100GB Sci2! comp , A4 dolH 1
205 | 3 |15965120021 2+ 012 (11X30X03) 2
205 4 (36104400180 2 YEcE 2tA 1
205 5 14041170080 dEAZE (22) 1
205 6 |Vv4111600100 HetAM M10 1
205 7 | V3232600100 LEEE0SAHHENH M10 1
205 8 | V5001925020 2l 2.5X20 1
205 | 9 |13151162102 ~ZE J0/ =2 ASSY 1
205 | 10 |V4111600060 HetAM M6 1
205 | 11 |V5001920020 =g 2X20 1
205 | 12 | 11511162400 o, oAy ol 1
205 | 13 |V4111600060 HetAM M6 1
205 | 14 |V5001916015 g 1
205 | 15 |V2183608025 L2EFUHEEES(SP) M8X25 2
205 | 16 |V3042600080 L2EFAHEES2S M8 2
205 | 17 | 17681170050 JEielsd) 1
205 | 18 |13631611200GB HA 24010 S 1
205 | 19 |13631611100GB A 20l 2 1
205 | 20 |V2183610020 L2EFUHEEES(SP) M10X20 1
205 | 21 |V2183608020 L2EFUHEEES(SP) M8X20 2
NOTE

-79 -




FIG 206

T265NHEU

OIL COOLER

==
Year/Month

2022-12

NOTE

-80 -




==
FIG 206 OIL COOLER Year/ilonth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

206 1 14721062003 2% = COMP 1

206 2 |13631611400GB ZdO0lEComP, 2= 1

206 3 | V2113606016 S22 = E(S) M6X16 2

206 4 (14721062300 L2 E2d)UNIT 2

206 5 | V2193606025 2= E(SPL) M6X25 2

206 6 |13185102200 It Ol = (= ci/2!) COMP 1

206 7 13185102100 ItOl Z(= /0t =) COMP 1

NOTE

-81 -




3. 24 X/E 0 A/AEIHE PART NO. T3

FIG 301 FLYWHEEL COVER 83
FIG 302 SPEED CONTROL 85
FIG 303 BRAKE 88
FIG 304 BRAKE PEDAL & LINKAGE 90
FIG 305 STEERING WHEEL & DASH COVER 92
FIG 306 STEERING VALVE 94
FIG 307 STEERING CYLINDER 96
FIG 308 FRONT WHEEL 98

FIG 309 REAR WHEEL 100

-82 -



FIG 301

T265NHEU

FLYWHEEL COVER

==
Year/Month

2022-12

NOTE

- 83 -




==
Year/Month
FIG 301 FLYWHEEL COVER car/Mon
202212

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

301 1 HRAO0801000A Sctol8 2E 6

301 2 13631010010 PTO HEE 1

301 | 3 11102100011 Sci0l 2 AHH 1

301 4 (V2183610020 L2EFUAEEES(SP) M10X20 5

301 5 | V2184610025 L2EFUHEEE S (SP) M10X25 1

301 6 | V2183610035 L2EFUAEEE S (SP) M10X35 1

301 7 | V4111600100 HetAM M10 1

301 8 |Vv4011600100 ALE2LA M10 1

301 9 | V3013600100 FEAHEES23 M10 1

NOTE

-84 -




FIG 302

T265NHEU

SPEED CONTROL

==
Year/Month

2022-12

NOTE

-85 -




==
FIG 302 SPEED CONTROL Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 1 13152322103 £ compP 1
302 2 | V2013610045 LEFUHEEES) M10X45 1
302 3 | Vv4011600100 ALEOLA M10 1
302 4 V3042600100 L2EFAHEES2SE M10 1
302 | 5 [13152322201 II(Z Zl) COMP 1
302 6 | V2173608020 LEFUASELF(S) M8X20 2
302 7 13152323102 (& &)y coMmP 1
302 8 | V2173608020 L2EFUAEEEF(S) M8X20 2
302 9 | V7041400200 CEEZH(FE) 20 2
302 10 |[13152323202 2H(& &) comp 1
302 12 | V4111600200 HetAM M20 1
302 13 [ 36707030080 £ Al(20X23X20) 2
302 14 (V4111600100 HetAM M10 2
302 15 V6001506000 SHOE 6000DD 1
302 16 | V5001920015 g 2X15 1
302 17 13152324003 2 SUB ASSY 1
302 17 [ 11972324000 2 SUB ASSY 1
302 18 |[13152324102GB 2H (&) compP 1
302 19 (14722310060 = Hil 0 2/(608DD) 1
302 | 20 |V4111600080 HetAM M8 1
302 | 21 |V5001920015 =g 2x15 1
302 | 22 |36707030080 £ Al(20X23X20) 1
302 | 23 |13152320023 H(EE) 1
302 | 23 11972320020 H(EE) 1
302 | 24 |V2143610050 L2EFAEEII=(S) M10X50 1
302 | 24 |V2143610080 L2EFAEEII=(S) 1
302 | 25 |Vv4011600100 ALE2LA M10 1
302 | 27 |13152322306GB 2 COMP(Z &) 1
302 | 28 |V6001506000 SHOE 6000DD 1
302 | 29 |V4111600100 HetAM M10 1
302 | 30 |V5001920015 =g 2X15 1
302 | 31 |V7041400200 CEEZH(FE) 20 1
302 | 31 |V7041400250 CEEEZH(FE) 1
302 | 32 |V7601500000 el A LIS (A-M6F) 1
302 | 33 |13152325101 E(AZE)COMP 1
302 | 34 |V2173608025 L2EFUAEEEF(S) M8X25 2
302 | 35 |13152312400 Y 1
302 | 36 |V4111600080 HetAM M8 4
302 | 37 |V5601600008 AHHE 8 4
302 | 38 |14043120060 RLLAE(A) 1
302 | 41 |34522150080 Mol & 2 E(82) 1
302 | 42 |V3043600080 L2EFAHEES2SE M8 2
302 | 43 | 14722310033 ATE(2IE) 1
302 | 44 |13152332103DG Bdi2/(2FX) COMP 1
302 | 44 |13152332103GB Bdi2/(2FX) COMP 1
NOTE

- 86 -




==
Year/Month
FIG 302 SPEED CONTROL carion
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
302 | 45 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 46 |12382323000 dFH AEE 01Ul & ASSY 1
302 | 46 |12382323001 dFH ZEE 0t Ul 8 ASSsY 1
302 | 47 |V2173608020 L2EFUAEEEF(S) M8X20 2
302 | 48 |13152323303 Hl &(& &) coMP 1
302 | 49 |V2173608020 L2EFUAEEEF(S) M8X20 4
302 | 50 |13152322401 H &= &) comp 1
302 | 51 | 14722312730 e 2
302 | 54 |V4111600060 HetM M6 1
NOTE

- 87 -




==

FIG 303 BRAKE Year/Month
T265NHEU 2022-12
1244
4
5
4
10 4 ,
8
1
4
5
4
2
11
12
8
6
90
NOTE

- 88 -




==
Year/Month
FIG 303 BRAKE cariion
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

303 1 16703270011 A 1

303 2 [13153270021M Sd0l=2 0l E(LH) 1

303 3 [13153270041M Sdl0l3 Ul E(RH) 1

303 4 (13153272100 A3 Sd0IE 4

303 5 13153270030 Mt 0l Sdl0lE 2

303 6 |13153270090 sdiol3 1

303 7 | 13153270090 sdiola 1

303 8 | V7441253506 <2 2 A(D) 2

303 9 |Vv4011600160 ALE LA M16 2

303 10 |V3343600160 L2EFAHEII=2S M16 2

303 11 | V6802000019 = 8

303 12 (16703272030 clgAazd 6

NOTE

-89 -




FIG 304

T265NHEU

BRAKE PEDAL & LINKAGE

==
Year/Month

2022-12

T293-E-304

NOTE

-90 -




S
FIG 304 BRAKE PEDAL & LINKAGE vear/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
304 1 13153282104 5d0/3 31 2 COMP(R) 1
304 2 V2173608020 LAESAUZEEF(S) M8X20 2
304 4 13153282204 Sd0/3 1 E COMP(Z}) 1
304 5 V2173608020 LAESUZEEF(S) M8X20 2
304 6 36707030080 £ Al(20X23X20) 2
304 7 13153282303 Sd40/3 & COMP(R) 1
304 8 13153283103 Sd0/3 HEY COMP(R) 1
304 9 V5801406032 AT T 6X32 1
304 10 113153283203 Sd0l3 H Y COMP(Z}) 1
304 11 | V7041400200 CEHElE(EE) 20 2
304 12 | V7601500000 el AL E(A-M6F) 2
304 13 113153284002 B3 0/3 2 E ASSY 2
304 14 114573282200 2 &(%3,100) COMP 2
304 15 V3043600080 LAEEAHEBES2E M8 2
304 16 | 16601220020 B & H 2(Mm8,60) 2
304 17 115601320073 =2t E(SM,LH,M8) 2
304 18 113153284101 =3 £ E COMP 2
304 19 121443370020 Zl (08X25) 4
304 20 | V4111600080 BN M8 4
304 21 | V5001920015 =g 2X15 4
304 22 113153285001 BSd0l3 AR Xl ASSY 1
304 23 121004100070 oI ASH 2
304 24 | 13153280061 AT (BEH0l3) 2
304 25 113153280050 HE 2
304 27 |V4011600080 AT QLA M8 1
304 28 113153280023 X403 ® 1
304 29 113153280032 F=XEdola ASH 1
304 30 (V7081400060 EEEH=E 6 1
304 31 13153280040 o2 AT 1
304 32 (16177020090 Zl (6X15) 6X15 1
304 33 (V4111600060 BN M6 1
304 34 (V5001920015 =g 2X15 1
304 35 (13153286301 F=XEd 03 AHOl= ASSY 1
304 36 (13156301001 gl =& 1
304 37 (V4111600060 BN M6 1
304 38 (V5001925020 ol 2.5X20 1
304 39 (14721120090 =Z&H0| 1
NOTE

-91 -




FIG 305

T265NHEU

STEERING WHEEL & DASH COVER

==
Year/Month

2022-12

7-02

NOTE

-92-




==
FIG 305 STEERING WHEEL & DASH COVER YearMonth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

305 1 13156032214 CHAI HH , St 1

305 2 | V1122806016 A= EAEZ2LEAL M6X16 3

305 3 13156032113 CHAI HH & 1

305 4 (13156032121 a2 4

305 6 | V2123806016 F2=E(SP) M6X16 5

305 7 | 14724012002 AEIHE & ASSY 1

305 | 7-01 | 14724012100 AEHE 2 1

305 | 7-02 | 16994012020 HHEHAE) 1

NOTE

-903 -




FIG 306

T265NHEU

STEERING VALVE

==
Year/Month

2022-12

NOTE

-94 -




==
FIG 306 STEERING VALVE YearMonth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

306 1 13154053001 AEIGE EE RYH 1

306 2 | V2173608020 L2EFUAEEEF(S) M8X20 4

306 3 13635103100 = & S A (600)ASSY 1

306 | 4 [13185103200 S A (S8 Q1) ASSY 1

306 5 13185103401 S A(X8F) ASSY 2

NOTE

-95.




FIG 307

T265NHEU

STEERING CYLINDER

==
Year/Month

2022-12

NOTE

-96 -




==
FIG 307 STEERING CYLINDER Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
307 1 13154055004 &l gl SUBASSY 1
307 2 | 13154055105 2 2l 4 ASSY 1
307 3 | 13154055203 = X2 E(LH) SET 1
307 3 | 13154055204 SXQE SET 1
307 5 |Vv5201010020 HE(A) 10X20 1
307 6 | V2173610075 L2EFUAEEEF(S) M10X75 4
NOTE

-97 -




FIG 308

T265NHEU

FRONT WHEEL

==
Year/Month

2022-12

2A/2B/3A/3B

NOTE

-908 -




==
FIG 308 FRONT WHEEL Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
308 V2173612030 L2EFUAEEEF(S) M12X30 8
308 | 2 [13434372000 T2 EEFOI Of(LH)(Z) 1
308 | 2A [13415172000 T2 EEHOIOf(L)(2H 1 R3
308 | 2B |13754172000 T2 EEHOL Of (L) 1 R4
308 | 3 [13434373000 o 2 EEHOI O (RH)(2) 2
308 | 3A [13415173000 2 EEHOI O (R) () 1 R3
308 | 3B |13754173000 o 2 EEHOI O (R) () 1 R4
308 4 (12124372100 £l 2/(4x12) COMP/R1 2
308 | 4A | 13154173200 £ &(7JAx14) COMP 2 R3
308 | 4B | 13154172201 £ &(7JAx12) COMP 2 R4
308 5 12124372201 EtOI C1(6-12) 2
308 | 5A | 13154175100 EtOI 01 (25X8.5-14,6PR,R3) 2 R3
308 | 5B | 13154172100 EtOI O1(23X8.5-12,4PR,R4) 2 R4
308 6 |13154179000 EHOI O & E suB(413) 2 R3, R4
308 7 | Vv4011600120 ALE2A M12 4
308 8 | V2513612030 AHEEZEE2E M12X30 4
308 9 | V3043600120 L2EFAHEES2SE M12 4
308 10 [V9993000010 ELOIOIEEH 2
308 11 (12124372300 FE(6-12) 2
NOTE

-99 -




FIG 309

T265NHEU

REAR WHEEL

==
Year/Month

2022-12

NOTE

- 100 -




==
FIG 309 REAR WHEEL Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
309 1 [V2014616030 LEFUHEEES) M16X30 8
309 2 |Vv4011600160 ALEOLA M16 12
309 3 | 15603200010 2 = E(AEFE ,M16X30) 4
309 4 [V3043600160 LEFAHELES2E M16 4
309 5 | 13434374000 EtOl 04(9.5-20/LH)ASSY 1
309 | 5A [13414402000 EFOI Of(L)(2H 1 R3
309 | 5B |13753402000 EFOI OF (L)(2H) 1 R4
309 6 | 13434375000 Et Ol 04(9.5-20/RH)ASSY 1
309 | 6A |13414403000 EHOI O (R)(2}) 1 R3
309 | 6B |13753403000 EHOI O (R)(2}) 1 R4
309 7 | 12124374100MS El ASSY(W7X20) 2
309 7 [12124374100SR El ASSY(W7X20) 1
309 | 7A | 13153403200SR &l 2/(15x10j) COMP/R3 2
309 | 7A |13153403200MS &l 2/(15x10j) COMP/R3 2 R3
309 | 7B |13153402200SR £l 2/(16.5-9.75) COMP/R4 2
309 | 7B |13153402200MS £l 2/(16.5-9.75) COMP/R4 2 R4
309 8 15694372103 EtOI O1(9.5-20,6PR,R1) 2
309 | 8A |13153405101 EtOl 4(36X13.5-15,4PR,R3) 2 R3
309 | 8B |13153402101 EtOI (12-16.5,6PR,R4) 2 R4
309 9 13154179000 ELOI O & E suB(413) 2 R3
309 | 9A | 13153409000 ELOI O & E suB(415) 2 R4
309 10 [V9993000010 ErOIOIEEH 2
309 11 [ 16494370011 F 5(9.5-20) 2
NOTE

-101 -




4, Ecd A QS PARTNO. T4

FIG 401 INPUT SHAFT

FIG 402 HST

FIG 404 4WD DRIVE GEAR

FIG 405 RANGE GEARS

FIG 406 P.T.O DRIVE SHAFT
FIG 407 P.T.O SHAFT

FIG 408 MID P.T.O GEARS

FIG 409 DIFF LOCK

FIG 410 REAR TRANSMISSION CASE
FIG 411 REAR AXLE HOUSINGS
FIG 413 RANGE SHIFT LEVER
FIG 414 P.T.O CHANGE LEVER
FIG 415 4WD CHANGE LEVER

-102 -

103
105
107
109
111
113
115
117
119
121
123
125
127



FIG 401

T265NHEU

INPUT SHAFT

==
Year/Month

2022-12

T2J4NH-U-401

NOTE

- 103 -




==
FIG 401 INPUT SHAFT Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
401 1 13182102100 = ASSY 1
401 2 | V2173608035 FE2AZ2EEF(S) M8X35 2

NOTE




k!
FIG 402 HST Year/Month
T265NHEU 2022-12
3
6 1

2 T23UT273-E-4028

NOTE

- 105 -




==
FIG 402 HST Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
402 1 13152302001 HST =X 1
402 1 13152302002 HST =X 1
402 1 13152302003 HST =X 1
402 | 1-01 [H016200A AT E(P) 1
402 | 1-02 | KO1005 SHOE 1
402 | 1-03 |K11010 CEEEL(ER) 1
402 | 1-04 | KO4015 @ & A(BABSL22X32X6) 1
402 | 1-05 | KO6099 <2 E(AG50) 1
402 | 1-06 | HO16204A AHH(P) 1
402 | 1-07 [K11022 cEyza(RAR) 1
402 | 1-08 |K11015 cEEEL(FYE) 1
402 2 13152302100 FILTER COMP , HST 1
402 3 | V7041400200 CEEZTH(FE) 20 2
402 | 4 [13472311020 J] Of(A H/21) 1
402 5 | V6001106302 SHOHE 6302 1
402 6 |13155100161 =L 2(M18, PF1/4) 1
402 7 | 16995304000 7UL22g) 1
402 7 | 16995304000 7U22g) 2
NOTE

- 106 -




FIG 404

T265NHEU

4WD DRIVE GEAR

==
Year/Month

2022-12

T283-E-404

NOTE

- 107 -




==
FIG 404 4WD DRIVE GEAR Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
404 1 |[V7441204208 <2 2 4(D) D20428 1
404 2 | V7051400420 CEEEzd(#EHE) 42 1
404 3 | V6001106004 SHOE 6004 1
404 4 (13182610010 4WD = 1
404 | 5 [13152610021 J] Of(A H/16) 1
404 6 | V6001106302 SHOE 6302 1
NOTE

- 108 -




==

FIG 405 RANGE GEARS Year/Month
T265NHEU 2022-12
EIG. 410-0D
NOTE

- 109 -




==
FIG 405 RANGE GEARS YearMonth
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
405 1 [V7041400250 CYEzE(EE) 25 1
405 | 2 [13472311010 J] O(A TH/M19) 1
405 3 | V2173610025 L2EFUAEEEF(S) M10X25 4
405 5 |Vv5201010022 HE(A) 10X22 2
405 6 |13152400023M HOE HE 1
405 6 |13152400024M HOE HE 1
405 | 7 [13153020010 A10.1) 4
405 8 13153020020 24(0.2) 5
405 9 | V6321130304 I O 2 (Bl 0l IH 2 = 21/30304J) | 30304J 1
405 | 10 | 13472411010 J104(~ H/18-29) 1
405 11 | V7041400280 CYEzE(EE) 28 1
405 | 12 | 13152611010 D101 (= THA7) 1
405 13 | V6001606306 S HI 0 E(NR) 6306N 1
405 14 V6041106306 S IO & (HL1) 6306HL1 1
405 15 [13152430012M ZTI(RHEs 1
405 16 | 13152430022 ANIZE AHO(RHESE) 1
405 17 13022250030 ANEHAZE 1
405 18 |Vv6802000010 2= 5/16 1
405 19 [V6041106206 S IO & (HL1) 6206HL1 1
405 | 20 13472421010 I (A 1H/M17-28) 1
405 | 21 |V6544252913 LI =t 01 & (2Ol XI) KT252913 1
405 | 22 [13152611020 J1 O (A 1H/28) 1
405 | 23 |14602130030 2t M (20X34X03) 1
405 | 24 |V6041106304 S IO & (HL1) 6304HL1 1
NOTE

-110 -




FIG 406

T265NHEU

P.T.O DRIVE SHAFT

==
Year/Month

2022-12

NOTE

-111 -




==
FIG 406 P.T.O DRIVE SHAFT vear/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
406 1 13152171021 ol E(PTO 21 X) 1
406 2 | V6001106005 SHOE 6005 1
406 3 13152212000 PTO 2 i Xl ASSY 1
406 4 (13152171011 PTO 2d Xl = 1
406 5 | V6001106005 SHOE 6005 1
406 6 | V7051400950 CEEEZE(#EHE) 95 1
406 7 16702212030 =dl 0l E ASSY 1
406 8 14722212040 AE 4
406 9 16342212050 2d Xl SdiolE 5
406 10 |[15642212050 Z2d X 0A3 6
406 11 15642212060 cl & Z2a0lE 1
406 12 (14722212070 CA=zEdol3a) 1
406 13 [ 14722212020 oAE 1
406 14 15642212080 g (A) 1
406 15 14722212090 UAE) 1
406 16 | 14722212010 A Ol A 1
406 17 14462162180 a2 (B) 2
NOTE

-112 -




FIG 407 P.T.O SHAFT

T265NHEU

==
Year/Month

2022-12

CEIG. 410-0D

T293-E-407

NOTE

-113 -




==
FIG 407 P.T.O SHAFT Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
407 1 14211340190 HEE 1
407 2 | V6001106204 SHOE 6204 1
407 3 13152510012 PTOJI2H = 1
407 4 (V6001106305 SHOHE 6305 1
407 5 | V7051400620 CEEEzd(#EHE) 62 1
407 6 | 14443140080 A (62) 1
407 7 | V6001106205 SHOE 6205 1
407 8 | 13152530041 Z 2H(25X40X12) 1
407 9 | 15642730052 ol E(35X62X20) 1
407 | 10 [13152530031 I O (A TH/41) 1
407 11 | V6544354026 LI =t O & (2Ol XI) 2
407 12 13152530023 Il (A 1H/53) 1
407 13 [ 15642730082 2F M (35X55X03) 1
407 14 | V6001106207 SHOE 6207 1
407 15 | 14443140041 Z 2H(35X50X2) 1
407 16 V7041400350 CEEZTH(FE) 35 1
407 17 (13152530011 PTO = 1
407 18 |V7051400720 cCEEEzd(#EE) 72 1
407 19 (16322732000 A (L) ASSY 1
407 | 20 |16322730040 HH(EdO0IE) 1
407 | 21 |V2183608016 L2EFUAEEES(SP) 2
NOTE

- 114 -




FIG 408 MID P.T.O GEARS

T265NHEU

==
Year/Month

2022-12

T293-E-408

NOTE

-115 -




==
FIG 408 MID P.T.O GEARS Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
408 1 13152700011M 0l E PTO AHIOIA 1
408 2 | 16701015001 Ot =2 Z1ASSY 1
408 3 | V5201010022 HE(A) 10X22 2
408 4 (V2173610025 L2EFUAEEEF(S) M10X25 4
408 5 13152710020 MID PTO JI2H = 1
408 | 6 |13152712110 JT 01 (~ TH/32) 1
408 7 | V6001106203 SHOE 6203 2
408 8 | V7051400400 CEEEZE(#EHE) 40 1
408 9 | 14722710040 Z 2H(17X24X6) 1
408 10 [V7041400170 CEzE(EE) 17 1
408 11 (14722702100 PTO= Z(MID) 1
408 12 | V2113606012 S22 = E(S) M6X12 1
408 13 | V7441254708 <2 2 A(D) D25478 1
408 14 V7051400470 cCEEEzd(#EHE) 47 1
408 15 V6001106005 SHOE 6005 1
408 16 [ 13152710010 MID PTO= 1
408 17 | V6001106203 SHOE 6203 1
NOTE

- 116 -




FIG 409

T265NHEU

DIFF LOCK

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY

T293-E-409

NOTE

- 117 -




==
FIG 409 DIFF LOCK Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
409 1 13153190020 LEE AEE 1
409 2 | Vv5801405036 A 5X36 1
409 3 | V5801408036 A 8X36 1
409 | 4 [13153190010M FETEED)) 1
409 5 | V5801406032 AT 6X32 1
409 6 17973030420 AE 1
409 7 | V4111600200 HetAM M20 1
409 8 | V7201024016 OE(P) P16 1
409 9 |16703180191 =dI0IE 1
409 10 [V2173608016 L2EFUAEEEF(S) M8X16 1
409 11 (13153193100 H (LI Z =) CcomP 1
409 12 | V5801406028 AT 6X32 1
409 12 | V5801408036 AT 1
409 13 V7051400620 cCEEEzd(#EHE) 62 1
409 | 14 [13153180110 Al (RH/0.5) 3
409 | 15 |13153180130 &/ (RH/0.2) 4
409 | 16 |13153180120 &/ (RH/0.1) 3
409 17 | 13403002000 cl Ol Xt =& Xl ASsy 1
409 | 18 [13153002110 EIERTNETE) 1
409 | 19 [13153002120 DI Of (Hil 2L/55) 1
409 | 20 |[13153180011M Cl= A0l A 1
409 | 21 |14443180040 ClZ O et(2) 2
409 | 22 |14443180050 oL ActAEZ e 2
409 | 23 |[13153180070 = oue = 1
409 | 24 |V5801405036 AT 5X36 1
409 | 25 |[13153180080 A AE 2 H(34X46X1) 2
409 | 26 [13153180030 HI 2 D1 01 (20)(RH) 1
409 | 27 [13153180060 Hl 2 D1 01 (20)(LH) 1
409 | 28 |[13153182100 CIZ= 24Xl COMP 1
409 | 29 |V6001106007 SHOE 6007 1
409 | 30 |V2173608020 L2EFUAEEEF(S) M8X20 8
409 | 31 |V6001106009 SHOE 6009 1
409 | 32 [13153181030 Al (LH/0.2) 8
409 | 33 [13153181020 Al (LH/0.1) 6
409 | 34 |[13153181010M CIZ AOIA HIE 1
409 | 35 |V2173610025 LEFUSELF(S) 4
NOTE

-118 -




==

Year/Month

2022-12

REAR TRANSMISSION CASE

FIG 410

T265NHEU

T293-E-410

NOTE

-119 -



==
Year/Month
FIG 410 REAR TRANSMISSION CASE cariMo
202212

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

410 1 13152400017M 2l EcHADIE HOIA 1

410 2 | V2173610060 L2EFUAEEEF(S) M10X60 2

410 3 | V3043600100 L2EFAHEES2SE M10 2

410 4 (V4011600100 ALEOLA M10 2

410 5 | V2513410045 AHEEZEE2E M10X45 2

410 6 | V2013610050 LEFUHEEES) 2

410 6 | V2174610050 L2EFUAEEEF(S) M10X50 2

410 7 | V5201010022 HE(A) 10X22 2

410 8 | 16994080061 7= LI 2(PT3/8,M18) 1

410 9 |16701015001 Ot =2 Z1ASSY 1

410 12 (13152401021 It A Z(MID PTO) 1

410 13 [11103062000 2 HZHO0IXIASSY 1

NOTE

-120 -




FIG 411

T265NHEU

REAR AXLE HOUSINGS

==
Year/Month

2022-12

NOTE

-121 -




==
FIG 411 REAR AXLE HOUSINGS vear/Month
T265NHEU 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
411 1 13153200011M 2|0l M= 6tRE 2

411 2 13153230012 S IILIY =(LH) 1

411 3 | V6001106306 SHOE 6306 2

411 4 (V7041400300 CEEZTH(FE) 30 4

411 5 |[13153270010M Sdiol =2 A 2

411 6 | V2173610025 L2EFUAEEEF(S) M10X25 12

411 7 13153230022 2 0ILI =(RH) 1

411 8 | V6001106208 SHOE 6208 2

411 9 | V7051400800 CEEEZE(HHEE) 80 2

411 | 10 [13153240030 QUAN(RE) 2

411 | 10 [13153240031 QAUANRE) 1

411 11 [ 13153240010M 2 MEE 2

411 12 13153240041 Z 2H(51X5X198) 2

411 | 13 [13153240022 2| 0f(A TH/T1) 2

411 14 V6001106207 SHOE 6207 2

411 15 V7041400350 CEEZTH(FE) 35 2

411 16 V5201010022 A E(A) 10X22 4

411 17 | V2173610035 L2EFUAEEEF(S) M10X35 16

411 18 V2173610055 L2EFUAEEEF(S) M10X55 8

NOTE

-122 -




FIG 413

T265NHEU

RANGE SHIFT LEVER

==
Year/Month

2022-12

NOTE

-123 -




==
FIG 413 RANGE SHIFT LEVER Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
413 1 13152444002 SI(RHEX)SET 1
413 1 13152444003 SI(RHEX)SET 1
413 2 | 13152444101 S3I(RYE %) comp 1
413 3 13152444302 £H % 51 CcCoOMP 1
413 3 | 13152444303 £H =% 5 CcCoOMP 1
413 4 (V7201024012 O (P) P12 1
413 6 | V2173608016 L2EFUAEEEF(S) M8X16 1
413 7 | Vv5801406032 A 6X32 1
413 8 | 17995070270 £ Al(16X18X33) 1
413 9 13152444203 dl B (R & =) COMP 1
413 10 |[13152440050 g3 1
413 11 [ V4111600080 HetAM M8 2
413 12 | V5001925020 gl 2.5X20 2
413 13 | V3342600100 2EFAHEII=2S M10 1
413 14 (12122442400 g, diglk 1
413 15 (12122230370 Sz, dlA 1
413 16 | 13632444610 PH=HHSIA, 90 1
413 17 (12126702100 A2 XIASSY , Ediol3 1
413 18 V4111600050 HetAM 2
413 19 (V1112605030 A XS 2LEAL 2
NOTE

124 -




FIG 414 P.T.O CHANGE LEVER

T265NHEU

==
Year/Month

2022-12

T265NH-E-414

NOTE

-125 -




==
FIG 414 P.T.O CHANGE LEVER Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
414 1 13152540011M I 3(PTO) 1
414 2 13152540022 A HIOI(PTO) 1
414 3 | V7081400100 EglEHEE 1
414 4 (V7201024010 O (P) P10A 1
414 5 | V6802000010 2= 5/16 1
414 6 |13022250030 ANEHAZE 1
414 7 | v5001930025 =g 3X25 1
414 8 15602231610 = E (5 E/M8X16) 1
414 9 13152542002 PTO & SET 1
414 10 |[13152542102 PTO & COMP 1
414 11 [ 13152542201 PTO &l H(ot) COMP 1
414 12 |V7201024012 O (P) P12 1
414 13 [ 13152540030 =dI0lE 1
414 14 | V5001925020 gl 2.5X20 2
414 15 (12122230380 S, dlA 1
414 16 V2173608016 L2EFUAEEEF(S) M8X16 1
414 17 | V5801406032 AT 6X32 1
414 18 |[13152543102GB PTO dll Bl (&f) comP 1
414 18 |[13152543103GB PTO dll Bl (&f) comP 1
414 19 |V2013608030 LEFUHEEES) M8X30 1
414 | 20 |V3042600080 L2EFAHEES2S M8 1
414 | 21 | 15442190050 ditH &=&01(12) 1
414 | 22 |13632444620 PTOdIBl = A, 60 1
NOTE

-126 -




FIG 415 4WD CHANGE LEVER

T265NHEU

==
Year/Month

2022-12

T293-E-415

NOTE

-127 -




==
FIG 415 4WD CHANGE LEVER YearMonth
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
415 1 13402632001 4WD & SuB 1
415 2 [14443120010M gA 1
415 3 13022250030 ANEHAZE 1
415 4 (V6802000010 2= 5/16 1
415 5 | 14572622101 2/ COMP(4WD) 1
415 6 | V7201024010 OE(P) P10A 1
415 7 13152632201 2t ComMP 1
415 8 | V5801406032 A 6X32 1
415 9 | V2173608020 L2EFUAEEEF(S) M8X20 4
415 10 (13152632102 dl B1(4wD/5t) COMP 1
415 10 (13152632103 dl B1(4wD/5t) COMP 1
415 11 [ 17995070270 £ Al(16X18X33) 1
415 12 V7081400120 EglEHEE 12 1
415 13 [ 13152630011 4WD 3 1
415 14 (V4111600080 HetAM M8 2
415 15 V5001925020 gl 2.5X20 2
415 16 | 13152632302 4WD il Bi (&) CoOMP 1
415 17 | V2013608030 L2EFUAEEES) M8X30 1
415 18 |V3042600080 L2EFAHEES2S M8 1
415 19 | 15442190050 dIH&EE01(12) 1
415 | 20 |13632444630 4AWDHIHS A, 110 1
NOTE

-128 -




I=

5, L& E W= PART NO.T5

FIG 501 FRAME
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT
FIG 503 FRONT AXLE HOUSING
FIG 504 FRONT GEAR CASE (1)
FIG 505 FRONT GEAR CASE (2)

-129 -

130
132
134
136
138



c
| «
W2y
H__l._ﬂ?_
3| &
>
LLl
W
L
S o
o
I
5N
O 3
THR

/&1

=1
t
w
3
o
[

NOTE

-130 -



==
FIG 501 FRAME Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
501 1 13634072200ED M=y COMP 1
501 1 13634072201ED M=y COMP 1
501 | 2 |13631051100GB | OF=2 S =212 COMP, LH 1
501 3 |13631051200GB Ot2 € EeH3! COMP, RH 1
501 4 (13184070010 028 1% 4
501 5 | V2183610020 L2EFUAEEE S (SP) 9
501 5 | V2183610025 L2EFUEEES(SP) M10X25 9
501 7 |V3802600080 SdXE0ISLHE M8 8
501 8 35602010150 ZE=24A 8
501 9 | V2004614035 FEA=SEES) M14X35 12
501 9 11104070020 = [ = E(M14X30) 18
501 10 |[Vv4011600140 ALE2LA M14 12
501 | 11 [15829040220 NESYEEEEED 1
501 | 11 |T0019110060 FAEE, 2 E/EU 1
501 12 | V5502040093 Scteldel s 4
501 21 | 13404100010GB 4ES=S 1
501 21 | 13434100010GB 4SS 1
501 21 | 13434100011GB EASS 1
501 23 | 14211340190 HEE 2
501 24 | V7041400200 CEEZTH(FE) 2
501 25 13154100013 HH(Z QI E) 2
501 26 | V2183608016 L2EE2AZSEES(SP) M8X16 4
501 27 | 13154070502GB & Z H Bl(ol) 1
NOTE

-131 -




==

FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Month
T265NHEU 2022-12
CEIG. 50300
&,
1
T
2713
*NOT SERVICED SEPARATELY
NOTE

-132 -




==
FIG 502 FRONT DIFFERENTIAL GEARS & SHAFT Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
502 1 13754112000 ClZ el & ASSY(H) 1
502 | 2 |13154112210 il 31 01(25) 1
502 3 13154112260 ZTHELZAOIA 1
502 | 4 [13154112231 Xt I/ LI 1 (10) 2
502 5 13154112250 AHAE A 2
502 | 6 |13154112221 XFS AFOIE2104(20) 2
502 7 13154112250 AHAE 24A 2
502 8 13154112270 CIZOILIAAIEE 1
502 9 | V5801405025 AT 5X25 1
502 10 |V5801403025 AT 3X25 1
502 11 |[Vv6001106210 SHOE 6210 1
502 12 | V7041400400 CEEZTH(FE) 40 1
502 | 13 | 13154112110 IEE) 1
502 14 V6001106010 SHOE 6010 1
502 | 15 |13154112170 &(B) 1
502 16 | 13154112141 A TH Ol M(45X47X3) 2
502 17 | V6321133005 HOIHZ=2HOE(ES) 33005J 2
502 18 (13154112120 Zot 1
502 | 20 |V7051400470 CEEEZE(#EHE) 47 1
502 | 21 |13154112131 L1 E(M25) 1
502 | 22 (V7442204707 <2 2 4(D) D204707 1
502 | 23 13154112150 A HOIA 1
NOTE

-133 -




FIG 503

T265NHEU

FRONT AXLE HOUSING

==
Year/Month

2022-12

*NOT SERVICED SEPARATELY T203-E-503

NOTE

134 -




==
FIG 503 FRONT AXLE HOUSING Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
503 | 1 |13154120014M ZEEAs ol*d 1
503 2 13154122300 2 ASSY 1
503 3 | V7811600008 =d (AL HI0I1H) R1/2 1
503 4 (17994360221 ZYUEHO ECIN) 1
503 5 (19021024300 S 2 (530) 1
503 6 |36423600080 S A S E(D=12.5) 1
503 7 | 13754122200 I 2 0l €(RR) ASSY 1
503 | 8 [13154122211M I 2 0 €(RR) 1
503 9 13154122220 £ Al(60X65X30) 1
503 10 |V7631500000 JdelALIZ(B-PT) 1
503 11 [V7211031065 OE(G) G65 1
503 12 |V7211031060 OE(G) G60 1
503 13 [ 13754122100 1 2 0l €(FR) ASSY 1
503 | 14 [13154122110M | I 2O E(FR) 1
503 15 [ 16704332220 £ Al(50X55X20) 1
503 16 | V7631500000 JdelALIZ(B-PT) 1
503 17 | 16704020020 A H Ol A (F) 1
503 18 V7211031055 OE(G) G55 1
503 19 V2004616050 FEA=SEES) M16X50 1
503 | 20 |V3052600160 L2EFAHEE SIS M16 1
503 | 21 |14444120090 A 2k AF 1
503 | 22 |V2013614035 LEFUHEEES) M14X35 2
503 | 23 |Vv4011600140 ALE2LA M14 4
503 | 24 |V2013614050 LEFUHEEES) M14X50 2
503 | 25 |V3043600140 L2EFAHEES2S M14 2
503 | 26 |14151060010 EIRSEONEI YS! 2
NOTE

-135 -




FIG 504 FRONT GEAR CASE (1)

T265NHEU

==
Year/Month

2022-12

T2893-E-504

NOTE

- 136 -




==
FIG 504 FRONT GEAR CASE (1) Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
504 1 13154130143M Z S SHOIA(A) 2
504 | 2 [13154130021 Hl & 31 O (11) 2
504 3 | Vv6001106007 SHOE 6007 2
504 4 (13154130030 Z 2H(53X62X2) 2
504 5 | V7051400620 CEEEzd(#EHE) 62 2
504 | 6 [13154130041 Hl &1 31 01 (18) 2
504 7 | V6001106006 SHOE 6006 2
504 8 13154130150 epegs 2
504 8 13154130151 Sepegs 1
504 9 | V6001106009 SHOE 6009 2
504 10 |[V7051400680 CEEEZE(HEHE) 68 2
504 11 | V6001106008 SHOE 6008 2
504 12 | V7041400400 CYEzE(EE) 40 2
504 13 |[V7231020095 OE(s) S95 2
504 14 (13154130011 AFZE E(LH) 1
504 15 [ 13154130091 A EE(RH) 1
504 16 |Vv5201010020 HE(A) 10X20 2
504 17 | V2173612035 L2EFUAEEEF(S) M12X35 8
NOTE

-137 -




FIG 505 FRONT GEAR CASE (2)

T265NHEU

==
Year/Month

2022-12

T293-E-505

NOTE

-138 -




==
FIG 505 FRONT GEAR CASE (2) Year/Month
T265NHEU 202212

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
505 | 1 [13154132014M %] = 2= 3 0l A(B)(LH) 1

505 | 2 [13154132024M % = 2= 3 0l A(B)(RH) 1

505 3 | 13154130051 = 2

505 | 4 [13154130061 Hl 2 D1 01 (9) 2

505 5 | V6001106006 SHOE 6006 2

505 6 |13154130070 = 2

505 7 | V7051400550 CEEEZE(HEE) 55 2

505 | 8 |13154130160 24(55) 2

505 9 | V7811000006 =d (AL HI0I1H) R3/8 4

505 | 10 [13154130081 Hl & 71 Of (44) 2

505 11 | V6001106207 SHOE 6207 2

505 12 (13154130110 2 M (35X45X2) 2

505 13 V7041400350 CEEZTH(FE) 35 2

505 14 | V6001106305 SHOE 6305 2

505 | 15 |13154130170 02!(S210) 2

505 16 | 13154130131M EAFZEINH 2

505 17 | V2173608025 L2EFUAEEEF(S) M8X25 20

505 18 [ 13153240031 L P A(XR) 2

505 18 |[13153240030 QYH(XNE) 2

505 19 |[13154130122M THEEANZE 2

NOTE

-139 -




6. 7 &2/3&8 & 2 PART NO. T6

FIG 601 CYLINDER CASE

FIG 602 LIFT ARM

FIG 603 FLOW CONTROL VALVE
FIG 604 CONTROL VALVE LINKAGE
FIG 605 MAIN CONTROL VALVE
FIG 606 REMOTE CONTROL VALVE
FIG 607 POSITION LEVER LINKAGE
FIG 608 GEAR PUMP

FIG 609 HYDRAULIC HOSE (1)

FIG 610 HYDRAULIC HOSE (2)

FIG 611 PTO VALVE

FIG 612 3-POINT LINKAGE

FIG 613 JOYSTICK LEVER

FIG 614 HITCH & COVER

- 140 -

141
143
145
147
149
151
153
155
157
159
161
163
166
168



==

FIG 601 CYLINDER CASE Year/Month
T265NHEU 2022-12
16
17
15
14
12
11
7
13
20
9
1u
8
5 19
3
19
2
6
6
18
18
NOTE

141 -




==
FIG 601 CYLINDER CASE Year/Montn
T265NHEU 2022-12

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
601 1 13755019100 &l gl AH 0l & ASSY 1

601 2 [13155010014M A Aol A 1

601 3 | 13155010030 £ Al(35X42X40) 1

601 4 (13155010040 £ Al(40X46X40) 1

601 5 | V7441354808 <2 2 A(D) D354808 2

601 6 | V7801000002 Sd W(FZAHHOIH) R1/8 2

601 7 | V2513408030 AHEEZEE2E M8X30 2

601 | 8 [13155010025M H Ol A(3H H) 1

601 9 | V2173608030 L2EFUAEEEF(S) M8X30 4

601 10 |[14256210040 OtLIAS & X (9) 1

601 11 | Vv4011600080 ALE A M8 2

601 12 | V3042600080 L2EFAHEES2S M8 2

601 | 13 | 13196313100 AENZES 23 CoMP 1

601 14 (V2173610020 L2EFUAEEEF(S) M10X20 2

601 | 15 |17994360221 2UEHO 0 E2ld) 1

601 16 | 19021024300 S 2 (530) 1

601 17 | 36423600080 S A3 E(D=12.5) 1

601 18 V5201010022 HE(A) 10X22 2

601 19 V2173610035 L2EFUAEEEF(S) M10X35 10

601 20 | 15183062000 22 ASSY 1

NOTE

- 142 -




FIG 602

T265NHEU

S/
LIFT ARM Year/Month

2022-12

T293-E-602

NOTE

- 143 -




==
FIG 602 LIFT ARM YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
602 1 13155020011 CIZEANZE 1
602 2 [13155020027M CIZEIHT 1
602 3 [13155022101M 2l ZE & COMP 2
602 4 (V7041400350 CEEZTH(FE) 35 2
NOTE

- 144 -



s g
FIG 603 FLOW CONTROL VALVE Year/Month
T265NHEU 2022-12
EIG. 601-0D
8 9

T293-E-603

NOTE

- 145 -




==
FIG 603 FLOW CONTROL VALVE Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
603 1 13155032101 2 8l 4 COMP 1
603 2 | V7201057070 O (P) P70 1
603 3 | 16705050060 el 1
603 4 [16705030050M RUAE 1
603 4 [11105030051M RUAE 1
603 5 13155030063 IAEZ2E 1
603 6 | V5801406040 AT 6X40 1
603 7 | V7201024014 O (P) P14 1
603 8 | V2023612045 LEFUEEOS) M12X45 3
603 9 |Vv4011600120 ALEOLA M12 3
603 10 |[13155039200 =228 SUBASSY 1
603 11 | 15640040001 S EZ 2 ZE ASSY 1
603 12 | V7201124022 O (P) P22 1
603 13 V7201124016 O (P) P16 1
603 14 | V3042600100 L2EFAHEES2SE M10 1
603 15 (16707109900 =2 2 2| & SUBASSY 1
603 16 | 16705030030 MEIE(==ZclE/76) 1
603 17 | 15605070070 LE(=Z/elE) 1
603 18 |Vv4011600060 ALE2LA M6 1
603 19 (V1112606040 A XS 2LEAL M6X40 1
NOTE

- 146 -




==

FIG 604 CONTROL VALVE LINKAGE Year/Month
T265NHEU 2022-12
" TG 6070

T293-E-604

NOTE

- 147 -




==
FIG 604 CONTROL VALVE LINKAGE Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
604 1 13155032221 I3 SdiolE 1
604 2 | 13155050041 J#HIHE 1
604 3 | v4011600080 ALE2LA M8 1
604 4 (13155050030 sl =) 1
604 5 | V7081400060 EglEHEE 6 7
604 6 |13155050010 IxRMEE 1
604 7 | V7201019009 OE(P) P9 1
604 8 | V7081400090 EglEHEE 9 4
604 9 | 13155052401 Il =2& =3 COMP 1
604 11 [ 13155050021 o&d 234 1
604 13 [ 13155052300 & =(B) COMP 1
604 15 [ 13155052101 EZREAFE E COMP 1
604 16 V7201019009 OE(P) P9 1
604 18 |[13155052200 X &S 3 comP 1
604 19 [ 17995040131 2= 1
604 | 21 |13155042100 Z4didl A compP 1
604 | 22 |V2013608050 L2EFUEEES) M8X80 1
604 | 23 |V3042600080 L2EFAHEES2S M8 3
604 | 24 |17995040170 E4M 1
604 | 25 |17995040131 2= 1
604 | 27 |13155050051 AE 1
NOTE

- 148 -




FIG 605 MAIN CONTROL VALVE

T265NHEU

==
Year/Month

2022-12

1

12

é‘ Ty @7 13

T265NH-E-605

NOTE

- 149 -




==
Year/Month
FIG 605 MAIN CONTROL VALVE cariMo
202212

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

605 1 17995080970 HH (2 2= &)ASSY 1

605 2 16994080072 5 LI 2(SHORT) 1

605 5 13155122302 o = 3 AH Ol(Xt) COMP M12X35 1

605 6 |13155122402 o2 HIAHOI(S) COMP 1

605 8 | V2173612035 L2EFUAEEEF(S) M12X35 4

605 9 | 17995050100 HeolAHEZE BE 1

605 9 | 17995050101 WE /N HEE 1

605 | 10 |V2173608045 L2EFUAEEEF(S) 3

605 | 11 | 16705060060 =LI= 1

605 | 12 13155012102 IOl Z (& &l ) comMP 1

605 | 13 | 14725100100 & 2 PF 3/8xM18 1

NOTE

- 150 -




FIG 606

T265NHEU

REMOTE CONTROL VALVE

==
Year/Month

2022-12

NOTE

-151 -




==
Year/Month
FIG 606 REMOTE CONTROL VALVE cariMo
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
606 1 17685080950 2 £ R Y E(DETENT) 1
606 2 | V7201019010 OE(P) P10 2
606 3 | V7201024016 OE(P) P16 2
606 4 (V2013610090 LEFUHEEES) M10X90 2
606 5 |Vv4011600100 ALE LA M10 2
606 6 |16995304000 7U22g) 2
606 7 13155122203 IOl Z COMP(2I 2 & 2) 2
606 | 8 |12105301001 HEZ A 2
606 9 13155122103 2 2R ddH comp 1
606 10 |V2173608025 L2EFUAEEEF(S) M8X25 1
606 | 11 |21615250020 EEEENEES) 1
NOTE

-152 -




==
FIG 607 POSITION LEVER LINKAGE Year/Month

2022-12

T265NHEU

T293-E-607

NOTE

- 153 -




==
Year/Month
FIG 607 POSITION LEVER LINKAGE
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
607 1 13155062102 EZ X &dH comP 1
607 2 | 17995070211 OF & 2H(A) 2
607 2 13835070210 OF & 2H(A) 2
607 3 | 17995070200 =dl0IE(A) 1
607 4 (V7081400090 EglEHEE 9 1
607 5 17995070180 AE 1
607 6 |17995070170 =dl 0l E(D) 1
607 7 | V2013610060 LEFUHEEES) M10X60 2
607 8 | V2013608050 LEFUHEEES) M8X50 1
607 9 |V3042600080 L2EFAHEES2SE M8 1
607 10 |[15603160025 FE(AEdI0IE,80) 1
607 11 [ 14322420040 =& 0I(B) 1
607 11 [ 15605110054 Z1&(03X17X97) 1
607 12 | V1122605012 SIS EAIZZ2LEAL 1
NOTE

- 154 -




==
FIG 608 GEAR PUMP Year/Month

2022-12

T265NHEU

CEIG. 609-09
< CFIG. 306-03

NOTE

- 155 -




==
FIG 608 GEAR PUMP Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

608 1 11515182200

Jl 0 & & ASSY(8X5¢cc)

608 2 | 36313530021

YEREmE]

608 3 | 13634080060

A 2, PF1/4 PF3/8

NOTE

- 156 -




FIG 609

T265NHEU

HYDRAULIC HOSE (1)

==
Year/Month

2022-12

CFIG.608-0D

NOTE

- 157 -




==
Year/Month
FIG 609 HYDRAULIC HOSE (1)
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
609 1 13185106500GB Sci3! COMP , Z0|AEYE 1
609 1 13185106501GB Sci3! COMP , Z0|AEYE 1
609 2 | V2173608020 L2EFUAEEEF(S) M8X20 2
609 3 13185104300 ool = (& clbiel) comp 1
609 4 (14585100030 O & & (M18XP1.5, PF1/2) 1
609 5 12305180020 Z (8ol ) 1
609 6 17995010210 AE 1
609 7 13185104500 IHOl (&4 3) COMP 1
609 8 13155104602 S 2(310) ASSY 1
609 9 13635204201 = & S A (300)ASSY 1
609 10 |V2173608080 L2EFUAEEEF(S) M8X80 2
609 11 [12126230501GB Sci2!, B2l A% Xl COMP 1
609 12 | V2173608065 L2EFUAEEEF(S) M8X65 1
NOTE

- 158 -




eV

FIG 610 HYDRAULIC HOSE (2) Year/Month

T265NHEU 2022-12
CEIG. 410-0D

I B>

Ko

NOTE

- 159 -




==
Year/Month
FIG 610 HYDRAULIC HOSE (2)
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
610 | 1 [V7211031045 02 (G) G45 1
610 1 16705104900 S22 Hcomp 1
610 1 16705105000 S22 H ASSY 1
610 4 (V2183610025 L2EFUAEEES(SP) M10X25 2
610 5 13155150021 SAEY) 26-38 1
610 6 | 18027090400 BHE S I 40 24 1
610 7 |13635152201GB S0l Z comp , & 1
610 8 | V7201024020 OE(P) P20 1
610 9 | V2113606020 F2=E(S) M6X20 2
610 14 (13155103730 S A (21X29X80) 1
610 15 (18027090320 BHE S H I 32 24 3
610 16 | 13635152101GB S IOl = COMP , = 1
610 17 | V2183608016 L2EFUHEEES(SP) M8X16 2
NOTE

- 160 -




==

FIG 611 PTO VALVE Year/Month

T265NHEU

2022-12

‘W’ T293-E-611

NOTE

-161 -




==
Year/Month
FIG 611 PTO VALVE caro
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
611 1 13155113000 PTO ¥ 2 ASSY 1
611 1 13155113001 PTO ¥ 2 ASSY 1
611 | 2 [16995304000 SURY) 1
611 3 | 16994080072 5 LI 2(SHORT) 1
611 4 (14725100100 2 2 PF 3/8xM18 2
611 6 13155104412 PTO IIO| E 2
611 6 |13155104413 PTO IIO| E 2
611 7 | V7201019010 OE(P) P10 4
611 | 7 [Vv7231015012 02l(s) 4
611 8 | V2173608070 L2EFUAEEEF(S) M8X70 3
611 | 9 |13155102901 IFOI Z(E 2] 21) COMP 1
611 10 (13155102303 1} 0l Z(PTO) COMP 1
611 11 [ 13155102504 1} O] & (HST) COMP 1
NOTE

- 162 -




S/
FIG 612 3-POINT LINKAGE Year/Month
T265NHEU 2022-12
50
48
42
I
43 7 50

43

v T293-E-612

NOTE

- 163 -




==
FIG 612 3-POINT LINKAGE Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
612 1 13155205100 £l (115) COMP 2
612 2 | V2173612030 L2EFUAEEEF(S) M12X30 4
612 3 13155202202 S0 & 3 (%) COMP 1
612 4 (14215020020 ! 1
612 | 5 [13155202501 Hol(M3) =& 1
612 6 |14585142600 Ml (xMl =2 ,RH)COMP 1
612 7 | 14585142700 M el(AMl =2,LH)COMP 1
612 8 13155202511 B2 1
612 9 | V3012600140 FELHEES2E M14 1
612 10 |[14585142520 HMIAHME AFZ2 1
612 11 V4111600160 HetAM M16 1
612 12 V4011600160 ALE2LA M16 1
612 13 V3313600160 FELUHEI}=2E M16 1
612 14 79636110030 £ (12X48) 1
612 15 V5001930020 =g 1
612 16 | 13155202401 2| ZEZE () COMP 1
612 17 | 79636130050 £ (16X60) 1
612 18 V4111600160 HetAM M16 1
612 | 19 [13059310030 5l O T (D=2.3) 1
612 | 20 | 12505243500 gl 1
612 | 21 | 12505240060 AE 1
612 | 22 |13155203102 &I (%)CoOMP 1
612 | 23 |14215020020 ! 1
612 | 24 |13155202501 Mel(M =) =& 1
612 | 25 |14585142600 M2l (xMl =2 ,RH)COMP 1
612 | 26 |14585142700 M el(AMl =2,LH)COMP 1
612 | 27 |13155202511 BB 2 1
612 | 28 |V3012600140 FELHEES2E M14 1
612 | 29 |14585142520 HMIAHME AFZ2 1
612 | 30 |V4111600160 HetAM M16 1
612 | 31 |Vv4011600160 ALEOLA M16 1
612 | 32 |V3313600160 FELUHEI=2E M16 1
612 | 33 |79636110030 £ (12X48) 1
612 | 34 |V5001930020 =g 1
612 | 35 |13155203201 I ZEZE(R)COMP 1
612 | 36 |79636130050 £1(16X60) 1
612 | 37 |V4111600160 HetAM M16 1
612 | 38 |13059310030 ofl 0 1(D=2.3) 1
612 | 39 |12505243500 gl 1
612 | 40 |12505240060 AE 1
612 | 41 | 13155204104 S8 3 23! comP 1
612 | 42 |13155206002 &= & 3 ASSY 1
612 | 42 |13155206003 &= & 3 ASSY 1
612 | 42 | 13155206004 &= & 3 ASSY 1
612 | 43 |13155206111 BHZ2 1
NOTE

- 164 -




==
FIG 612 3-POINT LINKAGE Year/Month
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

612 | 44 [13155206121 XTOIE(H) 1

612 | 45 |13155206131 XTOIE(R) 1

612 | 47 |V3042600200 L2EFAHEES2SE M20 1

612 | 48 |15645220020 £1(19X95) 1

612 | 49 |15645220011 £1(19X86) 1

612 | 50 |14445140051 oll o1 £1(19) 3

612 | 54 |15605250030 g = (470) 1

612 | 55 [13151112011 ol % | 0] E1(40X70) 1

NOTE

- 165 -




FIG 613 JOYSTICK LEVER

T265NHEU

==
Year/Month

2022-12

T283-E-613

NOTE

- 166 -




==
Year/Month
FIG 613 JOYSTICK LEVER
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
613 | 1 | 13185106101 SHES X0 A5 SEN(S9)) 1
613 | 1-01 | 19955162513 SHEE ASSY(52)) 1
613 | 1-02 | 13185106300 L0l A8 ASSY 1
613 | 1-03 | 13185106400 7101 2 ASSY (770) 2
613 | 1-03 | 13185106401 7101 2 ASSY (770) 2
613 | 1-04 | 14527103610 X ZHBEX0AE 1
613 | 1-05 | 13185162520 22| ZEEASSY(175K) 1
613 3 | 16994080072 5 LI 2(SHORT) 1
613 4 (14725100100 & 2 PF 3/8xM18 1
613 5 (13185110010 A 2 (PF3/8, PF1/2) 1
613 7 13156252205 £ 0IAE 2dI0lE comP 1
613 8 | V2173608075 L2EFUAEEEF(S) M8X75 2
613 9 | V4111600080 HetAM M8 2
613 10 (13156082133 ZO0IAE A 1
613 11 | V1122806016 A NESEAIZZ2LEAL M6X16 2
613 12 | V2183608025 L2EFUEEES(SP) M8X25 2
NOTE

- 167 -




==
FIG 614 HITCH & COVER Year/Month

2022-12

T265NHEU

T293-E-G14

NOTE

- 168 -




==
FIG 614 HITCH & COVER Year/ilonth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

614 1 13195212100GB Ed e ol Xl COMP 1

614 | 1 |12125122100GB | =2 ailtl = I Z 2] ASSY 1

614 2 | V2013614030 L2EFUEEES) M14X30 4

614 3 | Vv4011600140 ALEOA M14 4

614 4 [13195201010GB PTOES+ 1

614 5 | V2183608016 L2EFUAEEES(SP) M8X16 4

614 | 6 [13195213100 EREEEIEN 1

614 7 | 14215020020 R 1

NOTE

- 169 -




7. NNEGIE/IH B! PART NO. T7

FIG 701 BONNET

FIG 701-2 BONNET
FIG 702 DASH PANEL
FIG 703 FLOOR

FIG 704 SEAT

FIG 705 ROPS

-170 -

171
173
175
177
179
181



==

FIG 701 BONNET Year/Month
T265NHEU 2022-12
NOTE

-171 -




==
FIG 701 BONNET Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701 1 13186012100 = E ASSY 1
701 2 19959010010 A== 1
701 2 19959010011 A== 1
701 2 11116222000 A = & ASSY, K1 1
701 3 13186022100 SEZd Y comp 1
701 4 (V2183608020 L2EFUAEEE S (SP) M8X20 1
701 5 | V2183608025 L2EFUEEES(SP) M8X25 2
701 6 13156012213 AHIO EciA 1
701 6 11976014500 AHIOISUB, 2E 1
701 6 11976014500 AHIOISUB, 2E 1
701 7 | V2183608025 L2EFUAEEES(SP) M8X25 2
701 | 11 [13156012301 CH T (% ©)ASSY_55kg 1
701 12 (14322420010 gl 2
701 13 V4111600080 HetAM M8 2
701 14 | V5001925015 =g 2.5X15 2
701 15 [ 13154072400 = CE 8 Xl cOMP 1
701 16 | 13154070110 =C H 1
701 17 | V7082400080 ES & &2 (sus) 1
701 18 V2173608020 L2EFUAEEEF(S) M8X20 3
NOTE

-172 -




s g
FIG 701-2 BONNET Year/Month

2022-12

T265NHEU

1-09
’-...
[
P
j -
—1-11
—1-12
113
T293-E-701B
NOTE

-173 -




==
FIG 701-2 BONNET Year/Month
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
701-2 1 13186012100 = E ASSY 1
701-2| 1 [13156030020 o1& 01H 1
701-2| 1-01 [13156012112SR k=g 1
701-2| 1-02 | 13186012120 () 1
701-2| 1-03 [ 13156012133 Ul E(&H) 1
701-2| 1-04 | 13156012143 HE(R) 1
701-2| 1-05 [ 13156012151 =& ZdI0olE 1
701-2| 1-06 | 13156030020 ol=d0l & 1
701-2| 1-07 | 16506010140 HAAZT+SEHA 1
701-2( 1-08 [ V1222806012 & XS HH| &2 LEAKSP) M6X12 2
701-2( 1-09 [ V3501600060 ATz HE 18
701-2| 1-10 [ 13156012160 s=2HeIHE 2
701-2( 1-11 [ V1122605010 M= EAIE2LEA 2
701-2( 1-12 [ 13186012130 THE J2 HE 1
701-2( 1-13 [ V1222806016 & XS HH| &2 LEAKSP) M6X16 2

NOTE

174 -




FIG 702

T265NHEU

DASH PANEL

==
Year/Month

2022-12

NOTE

-175 -




==
FIG 702 DASH PANEL Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
702 1 13156303000GB CHAIIH € comMP 1
702 1 14166303000GB CHAIIH € coMP 1
702 2 13156300011 SE el&dold 1
702 3 | V2183610025 L2EFUAEEES(SP) M10X25 4
702 3 | V2184610025 L2EFUHEEE S (SP) 4
702 4 [12126300021GB SEEH 1
702 4 [13396300020GB g, 2L 1
702 4 [13396300020GB 2L 1
702 5 | V4111600100 HetM M10 2
702 6 |13156300030 AE 1
702 7 | Vv5601600010 AHHE 10 2
702 8 | 13366684300 SPNR 1
702 10 |[13196303100DG AOTE0IH AHIOl COMP 1
702 10 |[13196303100GB AOTE0IH AHIOl COMP 1
702 11 (13606313000 0l ASSY 1
702 12 | V2183608020 L2EFUHEEES(SP) 2
702 13 (14721120090 E=&0I 1
NOTE

- 176 -




==

Year/Month

2022-12

FLOOR

FIG 703
T265NHEU

T265NH-E-T03

NOTE

- 177 -



==
FIG 703 FLOOR Year/Montn
T265NHEU 2022-12
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
703 1 13156402113SR S0 W 1
703 1 13156402114SR S0 W 1
703 | 2 | 13156252121 ol =20l H 2
703 3 13156252110 =dI0lE 2
703 5 | V2173612040 L2EFUAEEEF(S) M12X40 2
703 6 | V2183610025 L2EFUAEEE S (SP) M10X25 2
703 7 | 14726071101 & &0l coMP 1
703 8 | V4111600080 HetAM M8 2
703 9 |V3802600080 SdXE0IsLHE M8 2
703 11 (13156082113 ditt Jt0I &, & 1
703 14 | V1222806012 & XS I &2 LEAKSP) M6X12 3
703 15 (13156082123 ditt JI0IE, 2 1
703 16 | V1222806012 & XS I &2 LEAKSP) M6X12 3
703 17 13186412110 HE 1
703 18 |V2183610025 L2EFUEEES(SP) M10X25 2
703 | 20 |Vv4011600100 ALE2LA M10 2
703 | 21 |V3043600100 L2EFAHEES2SE M10 2
703 | 22 |13196253100GB g XXl Zdl 0l E(RH)COMP 1
703 | 23 |V2183608030 L2EFUHEEES(SP) M8X30 2
703 | 24 |36143110010 #Ha =P 02 1
703 | 25 |16606070031 (9 2
703 | 26 |14256210040 OtLIAS & X (9) 1
703 | 29 |15276040020 Ed 2E(@®) 1
NOTE

-178 -




z
] «~
W2 g
ms| N
3| &
>
T
<
i
%)
o]
S o
7N
O B8
THR

1)) —
. ;

._.-. _.~., - ..,“ __.‘ P, \% Akﬁlf\dglﬂffv__
A2\ /|
\V/j % ,/ )/

T2334M2734-E-T04

NOTE

-179 -



==
FIG 704 SEAT Year/Month
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

704 1 13196122001 A EASSY 1

704 1 12126122000 A EASSY 1

704 2 | V2183610025 L2EFUAEEES(SP) 2

704 3 | 13193286200DG S 2! COMP 1

704 3 | 13193286200GB S 2! COMP 1

704 3 |13193286201GB A E Ecii2! COMPEU 1

704 4 [Vv2183608025 L2EFUEEES(SP) M8X25 2

704 5 | V2183610025 L2EFUAEEES(SP) M10X25 4

NOTE

- 180 -




s g
FIG 705 ROPS Year/Month

2022-12

T265NHEU

T233M273-E-705

NOTE

-181 -




==
FIG 705 ROPS vear/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
705 1 13397010000 ROPS ASSY 1
705 2 | 13397022000GB =g (&) comp 1
705 3 |13197023100GB ol (<) COMP 1
705 4 [13397024100GB ol (&) cCOMP 1
705 5 | V2004614090 FEA=SEES) M14X90 2
705 6 |V4111600140 HetAM M14 2
705 7 | Vv4011600140 ALE LA M14 2
705 8 | V3043600140 L2EFAHEES2S M14 2
705 9 16507027500 DEE X 2
705 | 10 |13157022202GB B e 2 (&H comp 1
705 | 10 |13157022203GB B e 2 (& comp 1
705 | 11 [13157023202GB | E2i3!(R) COMP 1
705 | 11 [13157023203GB | E2i3/ () COMP 1
705 | 12 | V2004612150 FEA=SEES) M12X150 8
705 | 13 |Vv4011600120 ALE2A M12 8
705 | 14 |V3043600120 L2EFAHEES2S M12 8
705 | 15 |V2013614045 LEFUHEEES) M14X45 2
705 | 16 |Vv4011600140 ALE2LA M14 2
705 | 17 14046210300 2% 2
705 | 20 |13157020040 =Zdl 0l E(ROPSO| 2 &) 2
705 | 21 |13277035401GB S 2! COMP 1
705 | 22 |V2183608016 L2EFUEEES(SP) 2
705 | 23 |16705251100 =358 3) 1
705 | 23 |14527071350 =358 3) 1
705 | 23 |14527071350 =358 3) 1
705 | 24 |V4111600050 HetAM 1
705 | 25 |V5001920015 =g 1
705 | 26 |13196562200 24 T(Z2 4| UI0l &) ASSY(LH) 1
705 | 27 |V2183608060 L2EFUAEEES(SP) M8X60 2
705 | 28 |13196562300 24 T (2HI U0l &) ASSY(RH) 1
705 | 29 |V2183608060 L2EFUAEEES(SP) M8X60 2
705 | 30 |14887024000 B S o TASSY 1
705 | 31 |13607010011 g2t SdI0IE 1
705 | 31 |13607010012 gt SdI0IE 1
705 | 31 |13607010012GB g2t SdI0IE 1
705 | 32 |V2183608025 L2EFUEEES(SP) M8X25 1
705 | 33 |13267028202 EclddHE A3 ASSY 1
705 | 34 |V1112605030 A XS 2LEAL 3
NOTE

-182 -




8. 8 & PART NO. T8

FIG 801 BATTERY & MOUNTING
FIG 802 LIGHTS

FIG 803 INSTRUMENT PANEL
FIG 804 ELECTRIC SYSTEM
FIG 805 HARNESS

-183 -

184
186
188
190
192



==
FIG 801 BATTERY & MOUNTING Year/Month

T265NHEU 2022-12

e s 7 e e
R ~ *»:,‘:_,__\\__\\ ‘
.‘»'\‘_kl s & | ’ '.",'J- S ‘L
= | ,/ ~
Y §.. o T292-E-801
“.:;::\_\ If g /’,,-
S | e

NOTE

- 184 -




==
FIG 801 BATTERY & MOUNTING Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
801 1 13151121002 BH & 21 (12V45AH)ASSY 1
801 | 2 |13181122100GB | B & 2= 2f 2! COMP 1
801 3 |13151122201GB M EZdI0lE COMP 1
801 4 (13151120061 BHEICZIME=SE 2
801 5 |35605033020 oI EE LA 2
801 6 |V3002600060 FELHEES1S M6 4
801 7 | V2173608020 L2EFASEEF(S) M8X20 4
801 8 17686641110 G2 & dlol 1
801 9 | V2193606016 2= E(SPL) M6X16 1
801 10 (13266212003 = 1
801 11 | V2113606016 S22 = E(S) M6X16 1
801 12 (13156684102 A Ol S (bH H 2l)ASSY 1
801 12 13636684100 OfLI A ASSY , BHE 2l 1
801 12 14166684100 OfLI A ASSY , BHE 2l 1
801 13 12126684201 SPNR 1
801 14 (12120028430 A, BHE 1
801 15 [ 12126684400 & X 1
801 16 V1112605030 A ESEHI E2LEAL 4
NOTE

-185 -




FIG 802 LIGHTS

T265NHEU

==
Year/Month

2022-12

T265NH-E-802

Sy

NOTE

- 186 -




==
Year/Month
FIG 802 LIGHTS
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
802 1 19026563101 ot & & I ASSY(&H), R113 1
802 1 19026563102 ot & & I ASSY(&H), R113 1
802 | 1-01 | 19026563010 & E(12V55W) 1
802 2 119026563201 ot & & I ASSY(2), R113 1
802 2 19026563202 ot & I ASSY(2), R113 1
802 | 2-01 | 19026563010 & E(12V55W) 1
802 6 |13197020011 HH ASEXE 2
802 7 | 13366050120 & X+S 2 dl e & L AH(M5x16) 6
802 7 | V1922605012 B2 LEAH M5X12 6
802 8 13606571000 S OIBHAE 2
802 9 |V3002600050 FEAHEES13 M5 2
802 10 |Vv4011600050 ALE2LA M5 2
NOTE

- 187 -




Hg
FIG 803 INSTRUMENT PANEL Year/Month
T265NHEU 2022-12
Forward

NOTE

- 188 -




==
Year/Month
FIG 803 INSTRUMENT PANEL car/Mon
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

803 1 14166602000 Ol EHIH & ASSY 1

803 2 | V1922604016 EY T LEAH 4

803 3 | 13156642100 AFX ALAX 1

803 4 (13276642201 ZHl AR 1

803 5 | 13466642300 PTO A2 Xl 1

803 6 |13157072501 Y- & E B AL XIASSY, K2 1

803 7 13156582400 AR XI(Z2EFE]) SET 1

803 7 16626582403 AR XI(Z2EFE]) SET 1

803 8 14326462600 AP Xl ASSY, INTENTION 1

NOTE

- 189 -




FIG 804

T265NHEU

ELECTRIC SYSTEM

==
Year/Month

2022-12

NOTE

-190 -




==
FIG 804 ELECTRIC SYSTEM Year/Month
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

804 1 [V2123606020 F2 = E(SP) M6X20 2

804 2 | 13276642002 72X A0l A ASSY 1

804 3 | 17686641110 G2 & dlol 1

804 4 (13196642400 =cl M SET 1

804 5 16586652000 S ES=l 1

804 6 | V2323606016 A UAEFLUESE(SP) M6X16 1

804 7 | V2323606016 A UAEFLUEE(SP) M6X16 1

804 8 14166300100 A E E2f ASSY 1

804 9 | V2123606025 F2=E(SP) M6X25 2

NOTE

-191 -




==
Year/Month

FIG 805 HARNESS
T265NHEU 2022-12
2
NOTE

-192 -




==
FIG 805 HARNESS YearMonth
2022-12
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
805 | 1 [14166683000 SFLI A (DI Q1) ASSY 1
805 | 1 |14166683001 SF LI 2 (0l 1) ASSY 1
805 2 | 14166683600 SfLI A (2l o)ASSY 1
805 | 2 |14166683601 3tLI A (21 0)ASSY 1
NOTE

-193 -




9. cte/=& PART NO.T9

FIG 901 TOOL & ACCESSORY 195
FIG 902 WEIGHT 197
FIG 903 LABEL 199

194 -



FIG 901 TOOL & ACCESSORY

T265NHEU

==
Year/Month

2022-12

II OPERATORS NANUAL |I
1

NOTE

-195 -




==
FIG 901 TOOL & ACCESSORY Year/onth
2022-12

T265NHEU

KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS

901 1 14169120020 A EXHE B A (T265NHEU) 1

901 1 14169120021 A EXHE B A (T265NHEU) 1

901 2 14169120030 FE== 1

901 | 3 [14446213202 I (=) 1

901 3 | 14527078721 J| SET, TYM 1

901 3 | 12147078721 J| SET 1

901 4 (14215020020 ! 2

901 5 (12136213210 i, =UHE QE 1

NOTE

- 196 -




==

FIG 902 WEIGHT Year/Month
T265NHEU 2022-12
10 4
5
NOTE

-197 -




==
Year/Month
FIG 902 WEIGHT
202212
T265NHEU
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
902 1 13604073200GB A0l <3 CoOmMP 1
902 2 | V2023612045 L2EFAEEOIE) 4
902 3 | 13603063000 2l ASsY 1
902 4 [V3343600120 L2EFAHEII=2S M12 4
902 5 |[13194102501DG AI0IE Eci3! cOMP 1
902 5 |[13194102501GB AI0IE Eci3! cCOMP 1
902 6 | V2173612035 LEFUSELF(S) M12X35 6
902 8 | V3043600120 L2EFAHEES2S 2
902 9 |Vv4111600120 HetM M12 4
902 10 |[Vv4011600120 ALEOLA M12 4
NOTE

- 198 -




FIG 903

T265NHEU

LABEL

==
Year/Month

2022-12

A WARNING

g0 (P

Always apply the park brake
when parking.

Failure to do so can cause
accidents and damaggg. o

1

[ A WARNING

A WARNING

A WARNING

PN

Work in ventilated
Area.

FAST SLOW
T

® R

Always el T knob 1o IcK whimn
1. TriveBing on th road

(A WARNING |

[AWARNING

&2 /45

Do nat refuel the tractor
while smoking or near

204500 2 Roplacing blades on an implement
3 Making acusiment to an naked flame of sparks.
2 Sudden dropping of an implement always stop engine before

can cause serious infury or death.

refueling tractors

A DANGER

& | L

e

\.k ,:"';)

Keep all clnve ||ne

Brake occl als musl ahways De
lﬁf-k oqeth e Ir: \f ing
H h‘?'vw}i‘z his wlﬂ anre
ma:umum sluﬁ:plng al Illy uhsrp
mms m st

SEMous injury.

Rolating driveline con-
tact can cause dcath
KEEP AW/

Tractor and equipment

8

-

7

Hocp honds and shields in place durin:
clothing away from g
rotaling fan and operation gtk
belts to_prevent

Never use the diff-
lock at high speed or
on the road as this
can cause rollover
and injury.

5

cynoms

Alta 'mnleménm
and trailers (o the

trac!nr onl&ﬂ Iagaw_

bar cr hitch.

[AWARNNG)
ind

ADANGER

Do not ride
except operaior

;é

LS}
A7

T

PARKING BRAKE

Press down the master
brake pedal and

lock the parking lover
at the same time

[AWARNING]

A CAUTION |

Do not touch while
the system is hot,
It cause sericus

Always fasten
Your seat belt.

This Traclor may tlp

aver unexpectedly and

quicker than an operator

is able to jump free

1.Never operate a tractor
without a praper Roll over
Protection Structure (ROPS)

2_Always wear your seal ball
when operating this tractor
equipped with roll over
protection.

3.Never pull from abave or
from the rear axle.

4.0u nat aperale the trasclor on
sleep slopes or near drop offs

S.Avoid sharp high speed tums

Serious injury or death may

resull from tractor upsets.

Death or injury may result if

this tractor over tumns with the ROPS

in the folded down position.

Operate this tractor with the ROPS
folded down o

y
Do not wear seat belt if operated with
ROPE folded down

Do not remave
radiator cap while
engine Is hot.

Hat steam will
Injure you.

10

I I
manual

'

Additions, altera
damage or ¢
struclure may a
the performance of the ROPS.

Do not use the
acceleralor lever

when necessary.

TOMG YANG MOOL SAN CO.
H{ ),y ), X
BRZINEZH00 | wenm
THIS TRACTOR HAS AN ENG
EFA EMISEION STANDARDS L
O E25 e CALIFORRA EMISSN
UNDER 13 CCR 2423d)

Slay clear of raised Boom
and bucket.

31
AWARNING

&5 |7

Push the buflen 1o lock
posilicn with joyslick kver
5 neulral whenever the
mplement is not operation.

- o

24

33

32

T234-E-903

NOTE

- 199 -




==
FIG 903 LABEL Year/Month
T265NHEU 202212
KEY NO PART NO DESCRIPTION SPEC | QTY |repair|FFFECTVE| REMARKS
903 1 12009100020 cte & /I 1
903 2 12009100030 ot F /DDA 1
903 3 | 12009100040 ot F/ASHEE 1
903 4 (12009100050 ot 2 /e s 1
903 5 12009100060 ot F/xts I3 1
903 6 |12009100070 ot Z /8013 1
903 7 12009100120 cHel, =2/ 2
903 8 12009100130 ctd , 2 E/PTO 1
903 9 12009100140 ctel, H /A0l 1
903 10 (12009100150 ctel  Z/etCiooid 2 1
903 | 11 [12009100160 ctel, ?lg/ss= 1
903 12 (12009100190 ot Z /ot E 1
903 13 12009100230 e, =o/F s 1
903 14 12009100240 cHel, =9/ S| 1
903 15 [ 17689200050 e FHe/XsUE 1
903 16 [17689100170 ctel, =9J/otd 1
903 18 | 14169020040 03, 2 LI E(T265 HST) 2
903 18 [14169020041 Ot=, T265 HST 2
903 18 |[14169020042 Ot , /1265 2
903 | 21 |14729040130 cte(Z &/aH) 1
903 | 22 |13139100040 cHE(PTO, M+R) 1
903 | 23 |12209045051 ot A0 1
903 | 24 |12209045010 ctH(ROPS®I &) 1
903 | 25 |12209045020 ct#(ROPSZE 1) 1
903 | 26 |12519100130 ctel JelA 1
903 | 27 |12127025110 el AEHH 1
903 | 31 |12009100210 ot BASZE 1
903 | 32 |17699100090 ot B /R0l AE 1
903 | 33 |17699100100 ctel /R0 AEHE 1
903 | 34 |19129041130 e TYM(75) 2
903 | 35 |12519100140 Y, M OIE 1
903 | 36 | 14169100050 cte, ROPS 1
903 | 37 |13139100020 ctel | 4WD ON 1
903 | 38 |13139100030 ctel | 4WD OFF 1
903 | 39 |12127025120 e, =HE 2E 1
903 | 40 |13139040230 CEZHge 1
903 | 41 |11999010020 TYM cte 2
NOTE

- 200 -




